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PRELIMINARY REPORT ON FORENSIC STUDY FOR
SECTION 390101 OF OHIO SHRP U.S. 23 TEST PAVEMENT

INTRODUCTION

The forensic study for Section 390101 of the Ohio-SHRP U.S. 23 Test Road was conducted
from July 8 to 10, 1997. The main objective of the investigation was to obtain critical data relevant
to the performance and cause of excessive rutting at a limited number of locations of this section.
Most of the parameters that were monitored during the forensic study were essential for evaluation
of the performance of this section at a future date. For instance, rutting could take place due to the
poor mix design or permanent deformation in the base or subgrade or a combination of all three.
This study was designed to determine the possible causes of rutting and any other distress that

occurred in the pavement system.

MATERIALS AND CONSTRUCTION
The following information provides a description of the pavement structure and construction

process:

Asphalt Concrete (AC) Pavement - Design thickness 7.0 in.
(See Appendix A for AC mix design and field testing)

Dense Graded Aggregate Base - Design thickness 8.0 in.
(See Appendix B for material sampling and field testing)

Test Sieve % Pass Washed Sieve % Pass
4 #8 21%
3.5 #10

3 #16 15%
2.5 #30 12%
2 100% #40 11%
1.5 99% #50 10%

1 87% #70

3/4 75% #100 9%

Ya 55% #200 7.6%
3/8 46%

#4 34%



Subgrade A-7-6
(See Appendix B for material sampling and field testing)

No Drainage

Construction Stage Completion Date
Subgrade 8/29/95

Base 9/11/95

First Course of Type I AC 3" 9/26/95
Intermediate Course Type I AC 2.25" 10/19/95

Surface Course Type I AC 1.75" 10/26/95

SUMMARY OF NON-CONTACT PROFILOMETER

The results of the non-contact profilometer are shown below. The data show that there was
significant loss in the pavement serviceability index (PSI).

Date Time Pavement Serviceability Index (PSI)
08-13-1996 After Completion of 3.89

Construction
06-17-1997 Prior to Forensic Study 2.78

ELEVATION OF WATER TABLE

Due to the topography of the site, the water table in this region is slightly higher. Data are
given below.

Station Water Table Elevation (ft)
372+ 00 949.36

337 + 00 953.28

LOAD HISTORY

The Ohio-SHRP U.S. 23 Test Road was opened for traffic on 8/14/96, and closed on 9/3/96
to repair Sections 390102 and 390107, which had both failed. The road was reopened for traffic on
9/11/96 and closed on 12/3/96 to avoid other failures during the winter and to preserve
instrumentation until testing could be completed in the spring. A load cell based weigh-in-motion
(WIM) was used to monitor the number of ESAL’s. Table 1 enumerates the total number of ESAL’s

for the first two weeks that the road was opened for traffic.
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Table 1 Total Number of ESAL’s For First Two Weeks

DATE NO. OF TRUCKS TOTAL ESAL
8-14-96 1906 1887
8-15-96 1614 2009
8-16-96 2100 2443
8-17-96 910 900
8-18-96 784 1213
8-19-96 2062 2715
8-20-96 2329 3105
8-21-96 2307 3033
8-22-96 2054 1728
8-23-96 2100 2500
8-24-96 910 1000
8-25-96 785 1200
8-26-96 2062 2700
8-27-96 2329 3000
8-28-96 2310 3000
TOTALS 26562 32433
FORENSIC PROCEDURE

To accomplish the objective of the forensic study, the following steps were conducted.

1. Videotape the entire section. Photos were taken with a digital camera of selected areas and
referenced by station.

2 Conduct distress surveys according to SHRP-P-338 “Distress Identification Manual for the
Long-Term Pavement Performance Project.”

8 Conduct Falling Weight Deflectometer Tests, Figure 1.
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Figure 1 Layout of Falling Weight Deflectometer (FWD) Test Locations



4. Determine longitudinal and transverse profiles (dipstick), Figure 2.

2 Conduct survey with a rod and level.

6. Conduct Dynamic Cone Penetration (DCP) tests in the right wheelpath and center of the lane,
Figure 3.

7 Cut three lateral trenches 3-4 feet wide at selected locations where the dipstick and Falling

Weight Deflectometer indicated minimum, average, and maximum pavement distress.

a.

AC
*Determine the change in thickness of each lift across the entire 12 ft. traffic lane

(including the wheel paths and center of lane) by measuring downward from the AC surface to the
lift lines at 12 inch intervals. Elevations of the lift surfaces, as determined at the time of
construction, also were used to obtain these results.

. Obtain six cores of AC for laboratory testing as follows:
-Determine the density, and basic mix properties (by ODOT) and verify the
construction mix design.

. Cut a 12 inch wide transverse sample of AC from the pavement for laboratory
analysis.

Base Section

Dense Graded Base

*Determine the thickness profile using the same procedure as for AC.
* Measure moisture content and gradation of aggregate in the base.

Subgrade
*Determine the subgrade moisture at every 6" interval up to a 4' depth.

*Determine the subgrade density at every 6" interval up to a 4' depth with a nuclear
gage.

*Determine surface profile and compare to construction elevations.

8. Perform Cone Penetration Tests (CPT), Figure 3

a.

b.

Determine the elevation of bedrock.

Determine the profile of the tip resistance, skin resistance, and water pressure of
subgrade.

Identify weak zones in the subgrade.
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Figure 2 Layout of Survey Points and Transverse Profile L.ocations
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Figure 3 Layout of Cone Penetrometer Test (CPT) and Dynamic
Core Penetration (DCP) Test Locations



9. Measure the elevation of the water table.
10. Determine the ESAL’s.

11.  Obtain climatic data as available over traffic loading period

TRENCHES

Based on results from the Falling Weight Deflectometer and the dipstick, three trenches were
excavated. The pavement at trench one exhibited average rutting and FWD deflection with no cracks
(Station 1 + 50). Trench two was excavated where the most rutting and cracking, and the highest
deflection occurred (Station 2 + 65). Trench three was situated at the least distressed region (Station
4 +00). To maintain natural water content in base and subgrade during removal of asphalt concrete

layers no water was used in sawing the AC layers.

VARIABILITY OF STIFFNESS

Referring to Figures 4 through 8, results of the Falling Weight Deflectometer on the
subgrade, base, and AC indicate that the stiffness of the pavement system between Stations 2 and
2+50 and at Station 4 was less than the rest of this 500 foot long section. At these two locations,
deflections were almost twice as high for a given load. When the falling weight tests were conducted
at the surface of the base lower deflections were exhibited at 2 + 50 (Figure 4). A series of dynamic
cone penetration were performed. In each test an AC layer was removed without using water during
the operation. Results of the dynamic cone penetration tests are plotted in Figures 9 through 30.
These figures also indicate the non-uniformity of stiffness throughout the section. The lowest index
was measured in the trench at Station 2 + 65, which agreed with results obtained with the FWD on
the day the trenches were excavated (Figures 31 through 33). Nuclear density tests were conducted

in the trenches as they were excavated (Figures 34 through 36).
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Figure 9 Result of DCP Test at Station 0+00 (Wheel Path)
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Figure 10 Result of DCP Test at Station 0+50 (Wheel Path)
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Figure 11 Result of DCP Test at Station 1+00 (Wheel Path)
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Figure 12 Result of DCP Test at Station 1+00 (Centerline)
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Figure 13 Result of DCP Test at Station 1+50 (Wheel Path)
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Figure 14 Result of DCP Test at Station 1+50 (Centerline)
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Figure 15 Result of DCP Test at Station 2400 (Wheel Path)
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Figure 16 Result of DCP Test at Station 2+00 (Centerline)
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Figure 17 Result of DCP Test at Station 2+50 (Wheel Path)
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Figure 18 Result of DCP Test at Station 2+50 (Centerline)
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Figure 19 Result of DCP Test at Station 2+65 (Wheel Path)
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Figure 20 Result of DCP Test at Station 2+65 (Centerline)
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Figure 21 Result of DCP Test at Station 3+00 (Wheel Path)
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Figure 22 Result of DCP Test at Station 3+00 (Centerline)
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Figure 23 Result of DCP Test at Station 3+50 (Wheel Path)

28

2.0



Depth Below Top of Base (in.)

-10

o

1 2

Penetration Index (in./blow)

Figure 24 Result of DCP Test at Station 3+50 (Centerline)
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Figure 25 Result of DCP Test at Station 4+00 (Wheel Path)
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Figure 26 Result of DCP Test at Station 4+00 (Centerline)
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Figure 27 Result of DCP Test at Station 4+50 (Wheel Path)
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Figure 28 Result of DCP Test at Station 4+50 (Centerline)
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Figure 29 Result of DCP Test at Station 5+00 (Wheel Path)
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Figure 30 Result of DCP Test at Station 5+00 (Centerline)
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PROPERTIES OF ASPHALT MIX
A 6.5 inch by 12 foot section of Type 1H and Type 2 mixes from Trench 1 was removed and
sent to the ODOT lab for mixture analysis. ODOT personnel conducted laboratory analysis on the

mix and the following laboratory data were reported:

Sample location Type Rice Bulk Density AC% JMF AC%
1-1 1H 6.8 6.6

1-2 1H 6.9

1-3 2 6.3 59

1-4 2 6.5

2-1 1H 2.229 90.8

2-2 1H 2227 90.6

2-3 2 2.203 89.1

2-4 2 2.225 90.3

3-1 IH 2.455

3-2 IH 2459

3-3 2 2473

3-4 2 2.463

Gradation 1H JMF 1-1 1-2 Type 2 JMF 1-3 14
Ya 96 97 98 76 78 80
3/8 84 88 90 63 69 72
#4 45 50 51 46 49 52
#8 32 34 34 33 32 34
#16 19 23 23 20 21 22
#30 12 16 17 12 14 15
#50 7 12 12 7 10 11
#100 4 9 9 4 8 8
#200 32 62 6/4 3.3 Tl 59
RUTTING

Figures 37 through 48 show the transverse profile of the driving lane as measured with a
dipstick, and a rod and level. These figures indicate some significant variations in the profile from
the proposed design. There was a discrepancy between results obtained with the dipstick and the
survey. This could be due to a difference in accuracy between the two systems, and also in
referencing the survey to a bench mark outside of the pavement. It is important to note that the
dipstick is more accurate than standard surveying tools, but it measures relative to some starting

point on the pavement.
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Figures 49 through 53 demonstrate that severe damage occurred at the bottom layer of the
asphalt. This distress probably occurred from the presence of excess water and high cyclic stresses
induced by traffic loading. Debonding of the asphalt layers was also noted in trenches at Station 1
+ 50 and 2 + 65. Moisture was present between the type 1 and type 2 mixes and at the bottom of
the asphalt concrete where the 304 aggregate was adhered to the bottom of the type 2 mix.

Several asphalt cores were obtained from the right wheelpath and shoulder (See Figures 54
through 61). Careful observation of these cores indicated that the bottom layer at the wheelpath had
disintegrated to the point where it could be broken apart by hand; whereas, the same layer at the
shoulder was in excellent condition. It appears that most of the damage to the bottom layer was
caused by the load. Debonding could be due to the presence of dust on the existing pavement when
the new asphalt was placed and high shear stresses induced by traffic.

Examination of the thickness of the intermediate and surface asphalt courses at the trenches
did not show any changes from design thickness. The same result was obtained from the cores
(Table 2). Based on these results, it could be concluded that most of the rutting took place below
the asphalt concrete. Table 3 shows the thickness of the base at the location of the trenches. The
thickness of the base was significantly less than the original thickness across the entire lane. This
indicated that the thickness of the base placed at the time of construction was less than the design

thickness (8 inches). Despite this, the reduction in thickness at the wheelpaths is obvious.

MOISTURE

Figures 62 through 64 show moisture content obtained from laboratory and nuclear gage
tests. The laboratory samples were obtained from different depths in the trenches and transferred
to the Ohio Research Institute for Transportation and the Environment (ORITE) laboratory in sealed
containers, and tests were then conducted. Moisture in the subgrade at trench two was the highest.
For this trench near the surface of the subgrade, the high water content could be caused by rain
infiltrating through pavement cracks. At a depth of two feet, the moisture at all three trenches was
high. Figure 65 shows the moisture from the TDRs at various times. Results from the TDR indicate
that subgrade moisture was relatively constant during the pavement life. Thus, average moisture data

obtained from the trenches or the TDRs could be used for the determination of resilient modulus.
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Figure 54 Core #1, Top View
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Figure 55: Core #1, Side 1




Figure 56 Core #1, Side 2

63



Figure 57 Core #2
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Figure 58 Core #3




Figure 59 Core #4, Lift 1
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Figure 60 Core #4, Lift 2




Figure 61 Core #5
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RESILIENT MODULUS OF SUBGRADE

In this investigation a detailed laboratory study was conducted to determine the properties
of subgrade material. Figure 66 shows the relationship between the average resilient modulus and
the moisture content at deviatoric stresses 2,4, and 6 psi.

The resilient modulus of the subgrade were also calculated from the Dynamic Cone
Penetration (DCP) tests. Here the CBR was determined from DCP data. The following equation

was used to determine the resilient modulus (M) from DCP (Livneh 1987).

Log (CBR) =2.20 - 0.71 Log (PI)"* + 0.075 (1)
where PI = DCP penetration index (mm/blow) and
Mg = 1200 x CBR (2)

Although this technique yielded higher values of resilient modulus, it should be noted that there is
a need for more research to determine the proper relation between DCP and the resilient modulus

of soil.

ANALYSIS OF PAVEMENT SYSTEM
Initially, the service life of Section 390101 was predicted to be 2% years implementing the
AASHTO design equations with the following parameters:

Structural Number (SN):
AC 0.35
DGAB 0.14
P.=4.,5
P, =25
R=50%

S, = 0.49

In this study the performance of the pavement was reevaluated using all parameters used in
the initial prediction of pavement life expectancy, except for the resilient modulus, which was
obtained from Figure 66 for in-situ water content. The new predicted pavement life was only 4 to

5 months. Thus, this pavement satisfied the expected life.
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Figure 66 Relation Between Average Resilient Modulus and
Moisture Content for Subgrade Soil Sample
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FATIGUE CRACKING

Fatigue cracking was observed at the location of Trench 2. This cracking covered an area
of 3 feet wide by 23 feet long (Figure 67). These cracks could be classified between medium to high
severity. When looking at the profile after the asphalt had been removed from the trench, one of
these cracks was noted to extend only through the upper lift, thus suggesting initiation from the

surface. No other cracks were visible along the saw cut.

CONE PENETRATION TESTS

The cone penetration test (CPT) system utilized in the investigation was mounted on a heavy
semi-truck and fully encased within its trailer section. The gross weight of the CPT truck was about
22 tons. The CPT system was completely self-sufficient, providing both electrical and hydraulic
powers internally. Major components of the system included thrust machine/reaction frame,
universal head clamps, system control panel, piezo-electric cone penetrometer, electronic sensors,
extension rods, and computerized data acquisition units.

The cone had an outside diameter of 1.75 in. and was advanced hydraulically into the ground
at arate of 2 cm/sec. Figure 3 shows the locations where the cone penetration tests were performed.
The data collected during each CPT consisted of tip resistance (q,), sleeve friction (f)), instantaneous
pore water pressure (p), and friction ration (R;) which is equal to f, divided by q.. Plots of the CPT
data are presented in Figures 68 through 73. Overall, these figures show that:

. Relatively hard material was detected at an average depth of 2 ft. below the top of the
base.
. High pore water pressure commonly recorded during the CPT investigation indicated

elevated moisture content in the subgrade region.

. At Trench 3, a significantly weak zone was encountered just below the base.
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CONCLUSIONS

An in-depth forensic study of section 390101 of the Ohio-SHRP U.S. 23 Test Road was
performed to determine the cause of excessive rutting at a limited number of locations. This
investigation revealed a substantial variability in the stiffness of base and subgrade throughout the
500 ft. test section. In the region that the pavement experienced the worst distress, the asphalt layers
were debonded and fatigue cracks were observed. Most of the rutting could be attributed to the base
and subgrade. It appears that the constructed thickness of the base was less than the design
requirements. There was no significant change in moisture in the subgrade throughout the seasons.
No stripping of binder from aggregate was noted between the surface and the intermediate layers.
The base adhered to the type 2 mix. Moisture had not stripped binder from type 2 aggregate.
Moisture in the subgrade was higher than expected throughout the life of the pavement. Rutting
within the AC layer was insignificant. Utilizing resilient modulus obtained from laboratory data for
the in-situ field conditions (moisture of soil at trenches) and employing the AASHTO equation for
predicting the test section performance, the life expectancy for the section was 4 to 5 months. It is

clear that this section performed according to the prediction.

REFERENCES
Livneh, M. “The Correlation Between Dynamic Cone Penetrometer (DCP) Values and CBR
Values.” Transportation Research Institute, Technion-Israel Institute of Technology, Publication
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Figure 69 (continued) CPT Data, Station 1+50, Section 39010
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Trench 250  Ohio University 07/11/97
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Figure 70 CPT Data, Station 2+50, Section 390101
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Trench 250  Ohio University 07/11/97
390101 GW
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Figure 70 (continued) CPT Data, Station 2+50, Section 390101
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Hole 1 350ft  Ohio University 07/11/97
390101 GW
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Figure 71 CPT Data, Station 3+50, Section 390101
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Hole 1 350ft  Ohio University 07/11/97
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Figure 71 (continued) CPT Data, Station 3+50, Section 390101
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Trench 400  Ohio University 07/11/97
390101 GW
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Figure 72 CPT Data, Station 4+00, Section 390101
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Trench 400  Ohio University 07/11/97
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Figure 72 (continued) CPT Data, Station 4+00, Section 390101
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Hole 2 500ft Ohio University 07/11/97
390101 GW
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Figure 73 CPT Data, Station 5+00, Section 390101
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Hole 2 500ft  Ohio University 07/11/97
390101 GW

125 .

250 4 7| Sand

37 -

5.00 < g

625 | :
750 | ]
875 |- 1
1000 - 1
125 |- 1

1250 + §

13.75 [ 4

Depth(ft)
o
=]
=]
T
I

._.
o
a
o
T
I

1780 -
C

18.75 -

20.00 B

21.25

2250 |- ‘/ .

237 - Sand Mix

25.00 - T osit

26.25 + -

27.50 —

28.75 -

30.00 Lot
0 2 4 6 8 10

Class. PP

Figure 73 (continued) CPT Data, Station 5+00, Section 390101
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.”r_;-vs:"\- "'
LTPP-5PS MATERIAL SAMPLING AND FIELD TESTING SHEET NUMBER |+ op |6

IN SITU DENSITY AND MOISTURE TESTS
BA.HPI;IRG DATA SHEET 8-1

oHRP REGION NC STATE oH STATE CODE

c?
SPS EXPERIMENT NO [ SPS PROJECT CODE % I
ROUTE/HIGHWAY s 23 Lane__ [ Direction S TEST SECTION NO. Zz 7
SAMPLE/TEST LOCATION: [JBefore Section [JAfter Section * FIELD SET No. /
Y Within Section Modal Serial : -
OPERATOR 5“4 Z,,ﬁﬁ NUCLEAR DENSITY GAUGE I.D. 3440 239LY TEST DATE Jo- 26~ 715
SANPLING AREA NO: SH-_S| LOCATION: STATION_ i {.Lt,-g/ o tar OFFSET__ [, feet from °/s
LOCATION NO: DATE OF LAST MAJOR CALIBRATION [p - /4 - 94

Note: Use additiongl sheets if ngcensa_}._t_-); .

1%10 L QQ L T—J'Qg L
DEPTH rroM SURFACE 1o| ('*%®) | (24%) CHs )
THE TOP OF THE LAYER,

INCHES (From Plans) ' ’.‘75 },75- /,75

(Unbossse | ﬁﬁw; T 7T | T

Y1203 | i35 | ;4.

Vi.pnm.?;r‘rfuqu : /25"'@. |30 .4 123,_’/

e | )83 | 1274
(ARSHTO T238-86) 4 130 4

130077 | 127.5
AVERAGE _ 11299 |120.8 |128.2
Method (a,B,or C) B A ‘g A 2 A
Rod Depth, inches , O o | o )
1
IN SITU 2
MOISTURE
CONTENT, % 3.

(AASHTO T239-86) 4

AVERAGE

GENERAL REMARKS: T IT Jelecoed ot Cogece ' (s Yy )

CE;!;I‘IPIED ) VERIFIED AND APPROVED DATE
2 ¢ . _ [0 -23 -1995
Field crew Chief SHRP Representative Month- Day- Year
‘filiation: _ OpoT Affiliation:
_ S dwe = T ITOL
L9 352 /56 -~ Tle1:
‘. ; ' JET e =T L8 i
-—

Sampling Data Sheat A-1/Pakhwuaw. 180601 - -



LTPP-SPS MATERIAL SAMPLING AND FIELD TESTING ' SHEET NUMBER _(3 op (¢
IN SITU DENSITY AND MOISTURE TESTS S
L J
SAMPLING DATA SHEET 8-1

oHRP REGION NC STATE OH STATE CODE

39
EXP SPS PROJECT CODE T
ERIMENT NO ( o1
:gsn/atcﬂwnr _«s 23 Lane_ |  Direction ____S__ TEST SECTION NO. P
SAMPLE/TEST LOCATION: [JBefore section [After Section * FIELD SET N(?. 1
/ Within Section Modal Serial i - Iy
DA Ly 'EST DATE || - /3 -
OPERATOR ﬂug > NUCLEAR DENSITY GAUGE I.D.%440 239( T
SAMPLING AREA NO: l;ﬁ- S| LOCATION: STATION [tse/ 2452 / /460 _ OFFSET A feet from °/g
LOCATION NO: DATE OF LAST MAJOR CALIBRATION ) -4 -94
Note: Use additiopal ﬂheet;‘ }i-f, neceaa?_r‘n’ . T/{.ﬁ'l' - sur¥u< it
DEPTH FROM SURFACE To| <*°°) (zr2) Cland

THE TOP OF THE LAYER,

INCHES (From Plans) | O _ O o
LAYER NUMBER *If L/ t-?/

MATERTAL TYPE:

(Unbound=G Other=T) 7/ _ 7 | T

We. Demsity 194.2 | 13¢/.2 139.2
IN SITU 2 .

DENSITY, pcf (44,9 |139.8 1298
' 3y 95 2 |134.8 128. 7

(AASHTO T238-86) 4 [45.0 | 1254 12%.0

[44.8 | 139.7 |29 2

AVERAGE

Method (A,B,or C)

Rod Depth, inches &) O s
1
IN SITU 2
MOISTURE
CONTENT, % 3.

(-]

(AASHTO T239-86)

AVERAGE

GENERAL REMARKS: 8, {, . A¢ T (]| %)

CERTIFIED VERIFIED AND APPROVED : DATE
78 il : : [ -13 -1995
Field crew Chief * SHRP Representative Month- Day- Year
rfiliation: OpoT Affiliation:
Project 35400 - Timgs e
Station 352450 = (4, 2450
351 top - T1og s 4 beo

Sampling Data Sheet 8-1/February 1991, Revised July 1992




:rttttt*tttttt**t*tit**gps LABORATORY TESTING DATA SHEET ***kkkwmkkkkhkkkk kv kk ke n

SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING

LABORATORY MATERIAL TEST DATA
MAXIMUM SPECIFIC GRAVITY
TEST DATA SHEET TO03

ASPHALT CONCRETE LAYER (ASPHALTIC CONCRETE

PROPERTIES)

SHRP TEST DESIGNATION: AC03 / SHRP PROTOCOL P03

LABORATORY PERFORMING TEST:_QHIO DEPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3 9 2 1

SHEET 1 OF 1

SHRP REGION NC STATE
SPS EXPERIMENT NO _1

OH STATE CODE

SAMPLED BY: ___ BRAD YOUNG
DATE SAMPLED: 1 0 - 2 6 - 199 5

1.

2.

9.

SPS PROJECT CODE

FIELD SET NO.

10w
I~ = o

LAYER NUMBER (FROM LAB SHEET L04 AND FROM TOlb) 4
TEST SECTION NO. 01 —— =
SAMPLING AREA NO. (SA-) S 1 S —
SHRP LABORATORY TEST NUMBER 3 _
LOCATION NUMSER B25s=s - — _ -
SHRP SAMPLE NUMBER BY¥25s - — - - —
MAXIMUM SPECIFIC 2.441 = - o
GRAVITY (GMM!
COMMENTS
(a) CODE o Em e me vas g g mm ooz - - - =
(b) NOTE
TEST DATA 0 1-0 2-9 6 - _-

GENERAL REMARKS:

SUBMITTPD BY, DATE ((O el

( (o~

- T — 3 -
Laboratory Chief

Affiliacion:_ (O

CHECKED AND APPROVED, DATE

SHRP Representative
Affiliation:

Ferm TO03, February 1991



**t*'*t***tt-t*ttttt:twsps LABORATORY TESTING LDATA SHEET ***skdkdxsakhhhhdwhkhkhhhhn

SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING
LABORATORY MATERIAL TEST DATA

ASPHALT CONTENT (QUANTITATIVE EXTRACTION)
TEST DATA SHEET TO04

ASPHALT CONCRETE LAYER (ASPHALTIC CONCRETE PROPERTIES)
SHRP TEST DESIGNATION: AC04 / SHRP PROTOCOL P04

SHEET 1 OF 1

LABORATORY PERFORMING TEST:_OQHIO DEPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3 9 2 1

SHRP REGION NC STATE OH
SPS EXPERIMENT NO _1
SAMPLED BY: BRAD YOUNG

DATE SAMPLED: 1 0 - 2 6 - 199 5

1. LAYER NUMBER (FROM LAB SHEET L04 AND FROM TOlb) 4

STATE CODE
SPS PROJECT CODE
FIELD SET NO.

1O ko
I= = ko

2. TEST SECTION NO. 01

3. SAMPLING AREA NO. (SA-) 5.1

4. SHRP LABORATORY TEST NUMBER 3

5. LOCATION NUMBER B23s

6. SHRP SAMPLE NUMBER BV25s

7. ASPHALT CONTENT (BC) - 5.7%

8. COMMENTS
(a) CODE o - e
(b) NOTE

9. TEST DATA 01-02-96

GENERAL REMARKS:

Lg 1}? sy, pate _Z (O (c(a CHECXED AND APPROVED, DATE

Laboratory I"hl SHRP Representative

BEfiliation: Affiliation:

Form T04, February 1991
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t***ttttttttttitttw***tsps LABORATORY TESTING DATA SHEET ***kkkdkkdkdhdkurrrsrhhnkhnn

SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING SHEET 1 OF 1
LABORATORY MATERIAL TEST DATA

SPECIFIC GRAVITY AND ABSORPTION OF EXTRACTED COARSE AGGREGATE
TEST DATA SHEET T11

ASPHALT CONCRETE LAYER (EXTRACTED AGGREGATE)
SHRP TEST DESIGNATION: AGOl / SHRP PROTOCOL P11

LABORATORY PERFORMING TEST:_QHIO DEPT., OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3 9 2 1

SHRP REGION NC STATE OH STATE CODE 39
SPS EXPERIMENT NO _] SPS PROJECT CODE O 1
SAMPLED BY: BRAD YOUNG TEST SECTION NO. 01
DATE SAMPLED: 1 0 - 2 6 - 199 5 FIELD SET NO. 1
SAMPLING AREA NO: SA- S 1

1. LAYER NUMBER (FROM LAB SHEET L04 AND FROM TO1b) 4
2. LOCATION NUMBER B25s
3. SHRP LABORATORY TEST NUMBER 3
4. SHRP SAMPLE NUMBER BV25s
5. WEIGHT OF TEST SAMPLE, grams 4018.0
6. WEIGHT OF OVEN DRY TEST SAMPLE IN AIR (A), grams 401 6.0
7. WEIGHT OF SSD TEST SAMPLE IN AIR(B), grams 4088%5.0
8. WEIGHT OF SSD TEST SAMPLE IN WATER (C), grams 2415.0
9. BULK SPECIFIC GRAVITY OF COARSE AGGREGATE _2.49
10. ABSORPTION OF COARSE AGGREGATE o kvt 2
11. COMMENTS

(a) CODE _ - - B = _ _

(b) NOTE
12. TEST DATA 04-90-199 5%
GENERAL REMARKS :
:zarrtzgikﬂQA¥‘ VERIFIED AND APPROVED DATE
_JE;;)‘ Y~ - -13___
Laboratory Chie%} SHRP Representative Month-Day-Year
Affiliation: ()iyr_ Affiliation:

Form T1l,November 1991
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SHEP - LTPP LABORATORY MATERIAL HANDLING AND TESTING SHEET 1 OF 1
LABCRATORY MATERIAL TEST DATA
SPECIFIC GRAVITY AND ABSORPTION OF EXTRACTED FINE AGGREGATE
TEST DATA SHEET T12
ASPHALT CONCRETE LAYER (EXTRACTED AGGREGATE)
SHRP TEST DESIGNATION: AG02 / SHRP PROTOCOL P12
LABORATORY PERFORMING TEST:_OHIO DEPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3 9 2 1
SHRP REGION NC STATE OH STATE CODE 39
SPS EXPERIMENT NO _1 SPS PROJECT CODE 0 1
SAMPLED BY: BRAD YOUNG TEST SECTION NO. 0 1
DATE SAMPLED: 1 0 - 2 6 - 199 5 FIELD SET NO. i
SAMPLING AREA NO: SA- S 1
1. LAYER NUMBER (FROM LAB SHEET L04 AND FROM TOlb) 4
2. LOCATION NUMBER B25s
3. SHRP LABORATORY TEST NUMBER 3
4. SHRP SAMPLE NUMBER BY25s
5. WEIGHT OF TEST SAMPLE, grams 1000.0
6. WEIGHT OF OVEN DRY TEST SAMPLE IN AIR (A), grams _ 418 8.7
7. WEIGHT OF PYCNOMETER FILLED WITH WATER (B), grams _6629.1
8. WEIGHT OF PYCNOMETER WITH SPECIMEN AND WATER TO CALIBRATION
MARK (C), grams _91%86.8
9. WEIGHT OF SSD SPECIMEN (S), grams w800, 0
10. BULK SPECIFIC GRAVITY OF FINE EXTRACTED AGGREGATE 2.8l
11. PERCENT ABSORPTION OF FINE AGGRAGATE _ 2.3
12. COMMENTS
(a) CODE - _ _ _ _ o
(b) NOTE
13. TEST DATA 04-00-193 6
GENERAL REMARKS:
RTIF(;?LXJ:)J VERIFIED AND APPROVED DATE
D - -19
Hékﬁjétory Chief SHRP Representative Month-Day-Year
Affiliation: ODO( Affiliation:

Form T12,November 1991
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SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING
LABORATORY MATERIAL TEST DATA

GRADATION OF AGGREGATE
TEST DATA SHEET T14

ASPHALT CONCRETE LAYER (EXTRACTED AGGREGATE)
SHRP TEST DESIGNATION: AGO04 / SHRP PROTOCOL P14

LABORATCRY PERFORMING TEST:_QHIQ DEPT, OF TRANSPORTATION

SHEET 1 OF 1

LABORATORY IDENTIFICATION CODE: _3 _9 _2 _1

SHRP REGION NC STATE OH
SPS EXPERIMENT NO _1
SAMPLED BY: BRAD YOUNG

DATE SAMPLED: 1 0 - 2 6 - 199 §
LAYER NUMBER (FROM LAB SHEET L04 AND FROM TO0lb)
TEST SECTION NO.

SAMPLING AREA NO. (SA-)

SHRP LABORATORY TEST NUMBER

LOCATION NUMBER

SHRP SAMPLE NUMBER

GRADATION: % PASSING EACH SIEVE SIZE

Standard (mm}

¥ 1/2 137.5)

1 (25.0) -
3/4 (19.0) i
/2 (12.58)

3/8 (9.5)

#4 (4.75)
#10 (2.00)
#40 (0.425;
#80 (0.180)
#200 (0.075)

PRIMARY GEOLOGICAL CLASSIFICATION CODE

SECCONDARY GEOLOGICAL CLASSIFICATICN CODE (A)

SECONDARY GEOLOGICAL CLASSIFICATION CODE (B)

e

9
S

oo jw |- =

kn ju
Ko

Do W N
o |
< I

]
= s jun jeo ho 1o |

0 o 1o o p= Iro ho oo o |

U = |
|
o

8. COMMENTS
(a) CODE

(b) NOTE

STATE CODE
SPS PROJECT CODE
FIELD SET NO.

3
Q

I= = ho

Q. TEST DATA 0 1-0 9-9 6

GENERAL REMARKS:

s;‘t{ﬂ[{%ﬂ, DATE Z(Q[?Q
2 4

\&J{EI**W

CHECKZD AND APPROVED, DATE

Laboratoty Chief SHRP Representative

Affiliation: CﬁE)CTT_ Affiliation:
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SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING SHEET 1 OF 1
LABORATORY MATERIAL TEST DATA
NAA TEST FOR FINE AGGREGATE PARTICLE SHAPE
LAB DATA SHEET T114A
ASPHALT CONCRETE LAYER (EXTRACTED AGGREGATE)
SHRP TEST DESIGNATION: AGOS / SHRP PROTOCOL P14A
LABORATORY PERFORMING TEST:_OHIO DEPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3 _9 _2 _1
SHRP REGION NC STATE OH STATE CODE 39
SPS EXPERIMENT NO _] SPS PROJECT CODE O 1
SAMPLED BY: BRAD YOUNG TEST SECTION NO. 0 1
DATE SAMPLED: 1 0 - 2 6 - 199 5 FIELD SET NO. 1
SAMPLING AREA NO: SA- S 1
1. LAYER NUMBER (FROM LAB SHEET L04 AND FROM TO0lb) 4
2. LOCATION NUMBER B235s
3. SHRP LABORATORY TEST NUMBER 3
4. SHRP SAMPLE NUMBER B¥253
5. BULK DRY SPECIFIC GRAVITY OF FINE AGGREGATE 2.541
6. ABSORPTION OF FINE AGGREGATE 2:3°1
7. UNCOMPACTED VOID CONTENT 1, % 4 7:11
8. UNCOMPACTED VOID CONTENT 2, % 14311
9. UNCOMPACTED VOID CONTENT AVG., % [ G %
10. DIFFERENCE IN UNCOMPACTED VOID CCNTENT, $ 0.000

11. COMMENTS
(a) CODE
(b) NOTE

12. TEST DATA

GENERAL REMARKS:

CERTIFIE "ERIFIED ANT APPROVED
LX) jOsn

DATE

- =149

Labof§€0£§ Chief SHRP Representative
Affiliation:_ { JOOT_ Affiliation:

Month-Day-Year

Form T14A,November 1993
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SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING SHEET 1 CF 1
LABORATORY MATERIAL TEST DATA

RECOVERY OF ASPHALT FROM SOLUTION BY ABSON METHOD
TEST DATA SHEET T21

ASPHALT CONCRETE LAYER (ASPHALT CEMENT PROPERTIES)
SHRP TEST DESIGNATION: AEQCl / SHRP PROTOCOL P21

LABORATORY PERFORMING TEST:_QHIQO DEPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3 9 2 _1

SHRP REGION NC STATE OH STATE CODE 39
SPS EXPERIMENT NO _] SPS PROJECT CODE O 1
SAMPLED BY: BRAD YOUNG TEST SECTION NO. 0 1
DATE SAMPLED: 1 0 - 2 6 - 199 5 FIELD SET NO. 1
SAMPLING AREA NO: SA- S 1

1. LAYER NUMBER (FROM LAB SHEET L04 AND FROM TOlb) 4
2. LOCATION NUMBER B25s
3. SHRP LABORATORY TEST NUMBER 3
4. SHRP SAMPLE NUMBER B¥25s
5. MASS OF RECOVERED BITUMEN (grams) 5334.2
©. ASH CONTENT OF BITUMEN (percent) 9.3
7. COMMENTS

(a) CODE _ o - — = _

(b} NOTE
8. TEST DATA Q1-02-199 5%
GENERAL REMARKS:
CERTIFI VERIFIED AND APPROVED DATE

) L v - -.3a
Labérﬁtory Chief SHRP Representative Month-TDay-Year
Affiliation: __ (D OO Affiliation:

Form T21, November 1991
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SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING SHEET 1 OF 1
LABORATORY MATERIAL TEST DATA

PENETRATION OF EXTRACTED ASPHALT CEMENT AT 77 AND 115 DEGREES F.
TEST DATA SHEET T22

ASPHALT CONCRETE LAYER (ASPHALT CEMENT PROPERTIES)
SHRP TEST DESIGNATION: AE(02 / SHRP PROTOCOL P22

LABORATORY PERFORMING TEST:_OHIOQO DEPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3 9 7L

SHRP REGION NC STATE OH STATE CODE 339
SPS EXPERIMENT NO _1 SPS PROJECT CODE Q 1
SAMPLED BY: BRAD YOUNG TEST SECTION NO. 0 1
DATE SAMPLED: 1 0 - 2 6 - 199 § FIELD SET NO. 1
SAMPLING AREA NO: SA- S 1
1. LAYER NUMBER (FROM LAB SHEET L04 AND FROM TOlb) 4
2. LOCATION NUMBER B25s
3. SHRP LABORATORY TEST NUMBER 3
4. SHERP SAMPLE NUMBER BY25s
5. PENETRATION @ 77 DEGREE F. (millimeters! B3,
6. PENETRATION @ 115 DEGREE F. (millimeter) 198
7 PENETRATION INDEX 9.5
8. COMMENTS
(a) CODE _ _ _ - — o 2=
{b) NOTE
9. TEST DATA 01-04-1996
SENERAL REMARKS :
CSRTI?EE‘E—B VERIFIED AND APPROVED DATE
ﬁi:ék LEAD - -19__
Lab&?ﬁfﬁry Chief SHRP Representative Month-Day-Year
Affiliation: m ] Affiliation:
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SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING SHEET 1 OF 1
LABORATORY MATERIAL TEST DATA

SPECIFIC GRAVITY OF EXTRACTED ASPHALT CEMENT
TEST DATA SHEET T23

ASPHALT CONCRETE LAYER (ASPHALT CEMENT PROPERTIES)
SHRP TEST DESIGNATION: ZEQ03 / SHRP PROTOCOL P23

LABORATORY PERFORMING TEST:_OHIO DEPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3 9 2 1

SHRP REGION NC STATE OH STATE CODE 33
SPS EXPERIMENT NO _1 SPS PROJECT NO. Q.1
SAMPLED BY: BRAD YOQUNG TEST SECTION NO. 0 1
DATE SAMPLED: 1 0 - 2 6 - 199 5 FIELD SET NO. 1
SAMPLING AREA NO: SA- S 1
1. LAYER NUMBER (FROM LAB SHEET LC4 AND FROM TO0lb} 4
2. LOCATION NUMBER B2a3s
. SHRP LABORATORY TEST NUMBER 3
4. SHRP SAMPLE NUMBER Bvy2¢%Ss
2. SPECIFIC GRAVITY 1.045
€. COMMENTS
{a) CODE _ _ _ - _ _
(b) NOTE
T. TEST DATA 0% - 0.4 =193 8§
CZINERAL REMARKS:
cza:.\k‘[*"'“- ERIFIED AND APFRCVED DATE
K) {z‘ Y A = ~19
_aboratory Chiegf ZHRP Representative Month-Day-Year
Affiliation: ( affiliation:

Form T23, November 1991
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SHRP - LTPP LABORATORY MATERIZL HANDLING AND TESTING
LABORATORY MATERIAL TEST DATA

KINEMATIC AND ABSOLUTE VISCOSITY
TEST DATA SHEET T25

ASPHALT CONCRETE LAYER (ASPHALT CEMENT PROPERTIES)
SHRP TEST DESIGNATION: ErQ5 / SHRP PROTOCOL P25

LZBORATORY PERFORMING TEST:_OHIO DEFPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3_ _S8 _2 1

SERP REGION NC

SHEET 1 OF 1

STATE OH

SES EXPERIMENT NO _]
SAMPLED BY: BRAD YOUNG
DATE SAMPLED: 1 0 - 2 6 - 199 5

w

LAYER NUMBER (FROM LAEB SHEET LO4 AND FROM TOlb)
LOCATION NUMBER

SHRP LABORATORY TEST NUMBER

SHRP SAMPLE NUMBER

KINEMATIC VISCOSITY
(a) CALIBRATION CONSTANT (C), z=ntistokes/sec
(b) EFFLUX TIME (S), seconds
(C) KINEMATIC VISCOSITY @ 27 CZZREE F, centistokes

ABSOLUTE VISCOSITY
(a) CALIBRATION FACTOR (K), po:-ses/sec
(b) FLOW TIME, seconds
(c) VACUUM PRESSURE, =m of Hg
(d} ABSOLUTE VICOSITY & 140 DECZEE F, poises

COMMENTS
(a) CODE
(b} NOTE

STATE CODE 3
SPS PROJECT CODE Q
TEST SECTION NO. 0
FIELD SET NO.
SEMPLING AREA NO: SA- S

=== = o

los]
(38}
ltn
(%] 0] [FS

[[es}
<
[[3S]
&
n

TEST CATA

GENERAL REMARKS:

s

CERTIFIEY "ZRIFIED AND APPROVED

%‘~jl{)&Lﬁlx}~_

LaDdTFatory Chief S=RP Representative

ffiliation: (AYEI:?—' zffiliation:

DATE

S

Month-Day-Year



SAMPLED B1: Likveaer o - .
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JRY MATERIAL HANDLING AND TESTING
(ERIAL TEST ZATA

AVITY

ET TO3

YER (ASPHALTIC CONCRETE PROPERTIES)
IGNATION: ACC3 / SHRP PROTOCOL P03

3T:_OHIO DEPT. OF TRANSPORTATION

SHEET 1 OF 1

N CODE: _3 9 2 1

STATE OH

DATE SAMPLED: 1 0 - 1 9 - 199 §

1.

ad

dw

n

p |

(8 4]

a

LAYER NUMBER (FROM LAB SHEET L04 AND FROM TOlb) 3

TEST SECTION NO.

SAMPLING AREA NC.

SHRP LABORATORY TEST NUMBER

_OCATION NUMBER

SHRP SEMPLE NUMEER

MAXIMUM SPECIFIC
SRAVITY (GMM)

COMMENTS

fa) CODE

(b} NOTE

TEST DATA

GENERAL REMARKS:

[}
|

(SA-) S

(o8]

STATE CODE
SPS PROJECT CODE
FIELD SET NO.

1O I
|l Gl (X

SUE!@ED 8Y, DATE 7(!0(‘?;2,

YD HIV S

Lapcratory Chief

f=_iation: O@fT

“HECKED AND APPROVED, DATE

-

ZHRP Representative

Affiliation:

Forz= 103, Fetruary 1991
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SHRP - LTPP LABCRATORY MATERIAL HANDLING AND TESTING

LABORATORY MATERIAL TEST DATA
ASPHALT CONTENT (QUANTITATIVE EXTRACTION)
TEST DATA SHEET TO04

ASPHALT CONCRETE LAYER (ASPHALTIC CONCRETE PROPERTIES)
SHRP TEST DESIGNATICN: AC04 / SHRP PROTOCOL P04

LABORATORY PERFORMING TEST:_OHKIO DEPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3 9 2 i

SHEET 1 OF 1

SHRP REGION NC STATE OH
SPS EXPERIMENT NO _1
SAMPLED BY: BRAD YCUNG

DATE SAMPLED: 1 0 - 1 2 - 199 §

1.

2.

LAYER NUMBER (FROM LAB SHEET LO4 AND FROM TO01b)

Jw

STATE CCDE
SPS PROJECT CODE
FIELD SET NO.

1O ko
b= b= ko

TEST SECTION NO. 01
SAMPLING AREA NO. (SA-) sl
SHRP LABORATORY TEST NUMBER 3
LOCATION NUMBER B25i
SHRP SAMPLE NUMBER BV253:
ASPHALT CONTENT (BC) _ 6.3%
COMMENTS
(a) CODE -
(b) NOTE
TEST DATA 11-2 6-2 &

GENERAL REMARKS:

SUBMTTED BY,~DATE Z{fO[(}(g

Lakcratory Chief =
Atz iiations AT

CHECKED AND APPROVED, DATE

S

HRP Representativ

Affiliation:

e

Torm T24, February 1991
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SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING SHEET 1 OF 1
LABORATORY MATERIAL TEST DATA

SPECIFIC GRAVITY AND ABSORPTION OF EXTRACTED COARSE AGGREGATE
TEST DATA SHEET T11

ASPHALT CONCRETE LAYER (EXTRACTED AGGREGATE)
SHRP TEST DESIGNATION: AGO1l / SHRP PROTOCOL P11

LABORATORY PERFORMING TEST:_OHIQ DEPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3 ) 2 ]

SHRP REGION NC STATE OH STATE CODE 39
SPS EXPERIMENT NO _1 SPS PROJECT CODE O 1
SAMPLED BY: BRAD YOUNG TEST SECTION NO. 0 1
DATE SAMPLED: 1 0 - 1 9 - 199 5 FIELD SET NO. 1
SAMPLING AREA NO: SA- S 1

1. LAYER NUMBER (FROM LAB SHEET L04 AND FROM TOlb) 3
2. LOCATION NUMBER B25i
3. SHRP LABORATORY TEST NUMBER 3
4. SHRP SAMPLE NUMBER B¥Y25i
5. WEIGHT OF TEST SAMPLE, grams 3889.0
6. WEIGHT OF OVEN DRY TEST SAMPLE I% AIR (A), grams 38829.0
7. WEIGHT OF SSD TEST SAMPLE IN AIE 3), grams 3943.0
8. WEIGHT OF SSD TEST SAMPLE IN WATER (C), arams 2388.0
9. BULK SPECIFIC GRAVITY OF COARSE X3GREGATE _2.50
10. ABSORPTION OF COARSE AGGREGATE _1.39
11. COMMENTS

(a) CODE o o o o o o

(b) NOTE
12. TEST DATA 04-00-1996
GENERAL REMARKS :
gii) u;i?gﬂ“) “ZRIFIED AND APPROVED DATE

Ourera - 19

Laboratory Chief ZHRP Representative Month-Day-Year

Affiliation: 1 )0){ rifiliatien:

Fcrm T11l,November 1991
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SHRP - LTPP LABORATORY MATERIAL ZANDLING ~ND TESTING SHEET 1 OF 1
LABORATORY MATERIAL TEST ZATA

SPECIFIC GRAVITY AND ABSORPTION 2F EXTRACTED FINE AGGREGATE
TEST DATA SHEET T12

ASPHALT CONCRETE LAYER (EXTRACTEZD AGGREGATE)
SHRP TEST DESIGNATION: AGC2 / SHRP PROTOCCL P12

LABORATORY PERFORMING TEST:_OHIO DEPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3 < 2 1

SHRP REGION NC STATE OH STATE CODE 39
SPS EXPERIMENT NO _1 SPS PROJECT CODE 0O 1
SAMPLED BY: BRAD YOUNG TEST SECTION NO. 0 1
DATE SAMPLED: 1 0 - 1 9 - 199 5 FIELD SET NO. 1
SAMPLING AREA NO: SA- S 1
1. LAYER NUMBER (FROM LAB SHEET LO04 :ND FROM TC1b) 3
2. LOCATION NUMBER B2231i
3. SHRP LABORATORY TEST NUMBER 3
4. SHRP SEMPLE NUMBER B¥Y251
5. WEIGHT OF TEST SAMPLE, grams 1000.0
6. WEIGHT OF OVEN DRY TEST SAMPLE IN XIR (A), czrams _4829.3
7. WEIGHT OF PYCNOMETER FILLED WITH WATER (B), grams _ 65 1.1
8. WEIGHT OF PYCNOMETER WITH SPECIMEN AND WATER TO CALIBRATION
MARK (C), grams -9 65.%
9. WEIGHT OF SSD SPECIMEN (S), grams _500.0
10. 3ULK SPECIFIC GRAVITY OF FINE EXTFACTED AGGREGATE _2.55
11. 2ERCENT ABSORPTICN OF FINE AGGRAGITE _ 2.
12. COMMENTS
(a) CODE o o o o o L
(b) NOTE
13. TEST DATA N T
GENERAL REMARKS:
%‘F O VIRIFIED ANT APPROVED DATE
ES[B-—MUQ\ N -19
dan:rator. Chi ZZSP Representative Month-Day-Year

Affiliation: C C Z*Ziliation:

Form T1l2,November 1991
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SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING
LABORATORY MATERIAL TEST DATA

GRADATION OF AGGREGATE
TEST DATA SHEET T14

ASPHALT CONCRETE LAYER (EXTRACTED AGGREGATE)
SHRP TEST DESIGNATION: AG04 / SHRP PROTOCOL P14

LABORATORY PERFORMING TEST:_OHIO DEPT. OF TRANSPORTATION

SHEET 1 OF 1

LABORATORY IDENTIFICATION CODE: _3 9 2 1

SHRP REGION NC STATE OH
SPS EXPERIMENT NO _1
SAMPLED BY: ERAD YOUNG

DATE SAMPLED: 1 0 - 1 9 - 199 5
LAYER NUMBER (FROM LAB SHEET L04 AND FROM TO0lb)
TEST SECTION NO.
. SAMPLING AREA NO. (SA-)
SHRP LABORATORY TEST NUMBER
LOCATION NUMBER
SHRP SAMPLE NUMBER
GRADATION: % PASSING EACH SIEVE SIZE
Standard {mm)
1 1/2 +{37.5)
1 (25.0,

3/4 119.0;

142 {12.5}

3/8 (9.5;

#4 (4.7
#10 (2.0
#40 (0.425;

#80 (0.180)

#200 (0.075)
PRIMARY GEOLOGICAL CLASSIFICATION CQODE
SECONDARY GEOLOGICAL CLASSIFICATICN CODE (A)
SECONDARY GEQLOGICAL CLASSIFICATICON CODE (B)

[\ (=)
I8 o | b= =
Jw

lon -
|

~I O U WM
o o
1< I

=

I jw jun | oo e o)

Ira

I oy @ Mo = e e Jw | o |

[ |
|

8. COMMENTS
(a) CODE

(b) NCTE

STATE CODE 3
SPS PROJECT CODE Q
FIELD SET NO.

|l Ul <]

9. TEST DATA - -

GENERAL REMARKS:

smaﬁzn BY, DPATE Z{(Q(é(

CHECKED ANT APPROVED, DATE

-}Q{illi. 2
Laboratory Chief
Affiliation: _jf 2ffiliaticn:

Form ~14, February 1991

SHRP Representative
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SHEEP - LTPP LABORATORY MATERIAL HANDLING AND TESTING
LABORATORY MATERIAL TEST DATA

NAA TEST FOR FINE AGGREGATE PARTICLE SHAPE
LAB DATA SHEET T114A

ASPHALT CONCRETE LAYER (EXTRACTED AGGREGATE)
SHRP TEST DESIGNATION: AGOS / SHRP PROTOCOL P14A

LABORATORY PERFORMING TEST:_OHIO DEPT. OF TRANSPORTATION

SHEET 1 OF 1

LABORATORY IDENTIFICATION CODE: _3__9 _2 _1

SHRP REGION NC STATE OH
SPS EXPERIMENT NO _1
SAMPLED BY: BRAD YOUNG

DATE SAMPLED: 1 0 - 1 9 - 199 5

1. LAYER NUMBER (FROM LAB SHEET LO4 AND FROM TOlb)
2. LOCATION NUMBER

3. SHRP LABORATORY TEST NUMBER

4. SHRP SAMPLE NUMBER

5. BULK DRY SPECIFIC GRAVITY OF FINE AGGREGATE

6. ABSCEPTICN OF FINE AGGREGATE

7. UNCCMPACTED VOID CONTENT 1, %

8. UNCCMPACTED VOID CONTENT 2,.%

9. UNCCMPACTED VOID CONTENT AVG., %

10. DIFFZRENCE IN UNCOMPACTED VOID CONTENT, %

11. COMMENTS
(a}! CODE
(E} NOTE

STATE CODE 39
SPS PROJECT CODE O 1
TEST SECTION NO. 0 1
FIELD SET NO. 1
SAMPLING AREA NO: SA- S 1

3

B251

3

B¥231

2.94 1

2+19

47.66

2 6.96

47.31

2.7 0

12. TEST DATA

GENERAL REMARKS:

CERTIFIED

VERIFIED AND APPROVED

TATE

- -19

Laboratcry Chie SHRP Representative

Affiliation: )( Affiliation:

Month-Tay-Year

Form T14A,Novemper 1993
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SHRP
LABORATORY MATERIAL TEST

- LTPP LABORATORY MATERIAL HANDLING AND TESTING

SHEET 1 OF 1
DATA

RECOVERY OF ASPHALT FROM SOLUTION BY ABSON METHOD

TEST DATA SHEET T21

ASPHALT CONCRETE LAYER (ASPHALT CEMENT PROPERTIES)
SHRP TEST DESIGNATION: AEO1 / SHRP PROTOCOL P21

LABORATORY PERFORMING TEST:_OHIOQ DEPT. OF TRANSPORTATION

LABORATORY IDENTIFICATION CCDE: _3_ _9 _2 _1

SHRP REGION NC STATE OH STATE CODE 39
SPS EXPERIMENT NO _1 SPS PROJECT CODE Q 1
SAMPLED BY: BRAD YOUNG TEST SECTION NO. 0 1
DATE SAMPLED: 1 0 - 1 8 - 199 5 FIELD SET NO. 1
SAMPLING AREA NO: SA- S 1

1. LAYER NUMBER (FRCM LAB SHEET L04 AND FROM TOlb) 3
2. LOCATION NUMBER B 251
3. SHRP LABORATORY TEST NUMBER 3
4. SHRP SAMPLE NUMBER B¥Z5 .1
5. MASS OF RECOVERED BITUMEN (grams: 485.5
6. ASH CONTENT OF BITUMEN percent) 0.3
7. COMMENTS

{a) CODE S _ _ o s —— s s

(b) NOTE
8. TEST DATA 11-28~-198 35
GENERAL REMARKS:
j}??j‘ VERIFIED AND APPROVED DATE

- -19

Laborat‘*y ”hlef SHRP Reprssen:tative Month-Day-Year
Affiliation: & f affiliaticon
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SHRE - LTPP LABORATORY MATERIAL HANDLING AND TESTING

LABORATORY MATERIAL TEST ZATA

PENETRATION OF EXTRACTED ASPHALT CEMENT AT 77 AND 115 DEGREES F.

TEST DATA SHEET T22

ASPHALT CONCRETE LAYER (ASPHALT ZEMENT PROPERTIES)

SHRP TEST DESIGNATION: AEC2 / SHRP PROTOCOL P22

LABORATORY PERFORMING TEST:_OHIO DEPT.

OF TRANSPORTATION

SHEET 1 OF 1

LABORATORY IDENTIFICATION CCDE: _3 _2 _2 1

SHRP REGION NC STATE OH
SPS EXPERIMENT NO _1
SAMPLED BY: BRAD YOUNG

DATE SAMPLED: 1 0 - 1 9 - 199 5

STATE CODE 3
SPS PROJECT CODE O
TEST SECTION NO. 0
FIELD SET NO.

SAMPLING AREA NO: SA- S

== = = o

1. LAYER NUMBER (FROM LAB SHEET LO04 ZND FROM TO1lb; 3
2. LOCATION NUMBER B 284
3. SHRP L:BORATORY TEST NUMBER 3
4. SHRP S:MPLE NUMBER BY231
5. PENETEATION @ 77 DEGREE F. (millizeters) _ 4 8.
6. PENETERTION @ 115 DEGREE F. (millizeter) 263
7. PENETRATION INDEX 9.2
8. COMMENTS
(a) CODE _ . o _ _
(b) NOTE
9. TEST DaTA 11-29-1995
GENERAL REMARKS:
CERTIFIEL VTRIFIED AND APPROVED DATE

Laboratory Chiei:g)
Affiliatyea: Cﬂf‘

Z3P Representative
Tiiliation:

S ]

For= T22, November 1991

- =19
Mcnth-Day-Year
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SHRP - LTPP LASORATORY MATERIAL AANDLING AND TESTING
LABORATCRY MATERIAL TEST ZATA

SPECIFIC GRAVITY OF EXTRACTED ASPHALT CEMENT
TEST DATA SHEET T23

ASPHALT CONCRETE LAYER {ASPHALT CEMENT PROPERTIES)
SHRP TEST DESIGNATION: AEC3 / SHRP PROTOCOL P23

LABORATORY PERFORMING TEST:_OHIO DEPT. OF TRANSPORTATION

SHEET . OF 1

LABORATORY IDENTIFICATION CODE: _3_ _9 _2 _1

SHRP REGION NC STATE OH STATE CODE 3
SPS EXPERIMENT NO _1 SPS PROJECT NO. O
SEMPLED BY: BRAD “QUNG TEST SECTICN NO. 0
DATE SAMPLED: 1 0 - 2 9 - 199 5 FIELD SET %O.
SAMPLING AREA XO: SA- S
1. LAYER NUMBER (FROM LAB SHEET L04 *ND FROM TO1lb} 3
2. LOCATION NUMBER B251
3. SHRP LARORATORY TEZST NUMRER 3
4. SHRP SAMPLE NUMBER E¥ 2ol
5. SPECIFIC GRAVITY 1.042
6. COMMENTS
(a) CODE _ _ _ o - o
(b) NOTE
7. TEST DATA 11-22-1995
GENERAL REMARKS:
CERTIFQE{\ % VIZIFIED AND APPROVED DATE
1]@/\/’}— = _10
Montn-Day-Year

orator} 5, ﬁeEj (ﬁh SZ:P Representative

nfflllatlc“: Aifiliation:

Form T23, Novemper 1941

|l Ul Ll Ll e
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SHRP - LTPP LABCZATORY MATERIAL HANDLING AND TESTING SHEET 1 CF 1
LABORATORY MATERIAL TEST DATA

KINEMATIC AND AESOLUTE VISCOSITY
TEST DATA :=HEET T25

ASPHALT CONCRETE _LAYER (ASPHALT CEMENT PROPERTIES)
SHRP TEST ZEZSIGNATION: AEQ5 / SHRP PROTOCOL P25

LABORATORY PERFORMING TZST:_OHIO DEPT OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3 _9 _2 _1

SHRP REGION NC STATE OH STATE CODE 39
SPS EXPERIMENT NO _1 SPS PROJECT CODE QO 1
SAMPLED BY: BRAD YCUNG TEST SECTION KO. 0 1
DATE SAMPLED: 1 0 - 1 2 - 199 5 FIELD SET NO. 1
SEMPLING AREA NO: SA- S 1
1. LAYER NUMBER (FRCM LAB SHEET L04 AND FROM TOlb) 3
2. LOCATION NUMBER 2251
3. SHRP LABCRATORY TE:ZT NUMBER 3
4. SHRP SAMPLE NUMBEE B¥251
5. KXINEMATIC VISCOSITY
(a) CALIBRATION ZONSTANT (C), centistokes/sec 2.2 05
(b) EFFLUX TIME 35), seconds 27 3.4
(C) KINEMATIC VIZCZOSITY @ 27 DEGREE F, centistokes ——_5024.
€. ABSOLUTE VISCOSITY
(a) CALIBRATION TACTOR (K}, poises/sec _ 5 3:0
(b) FLOW TIME, szconds _ 5 6.4
(c) VACUUM PRESSTRE, mm of Hg 200.0
(d) ABSOLUTE VICISITY @ 140 DEGREE F, poises __ 4.8 3.
7. COMMENTS
{a) CODE o _ o o - _
(b) NOTE
8. TEST DATA 11-28-199 5
GENERAL REMAFXS:
CEalIFIED VERIFTIED AND APPROVED CATE
~
Gavis VB TEUV SIS _ ia
uaooratory Cb e%jﬁ;:{_ﬁﬁk SHREP Repressntative Month-Zav-Year
Affiliation: Affil farion:

Form T2%, November 1991
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SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING SHEET ] OF 1
LABORATORY MATERIAL TEST DATA

AC CORE EXAMINATION AND THICKNESS
TEST DATA SHEET TOlA

ASPHALT CONCRETE LAYER (ASPHALTIC CONCRETE PROPERTIES)
SHRP TEST DESIGNATION: ACO01 / SHRP PROTOCOL P01

(This form is to be used to describe the eptire AC core only)
(Treated base / subbase portions of the core should be described on Form T31)

LABORATORY PERFORMING TEST:_OHIO DEPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3 _9 _2 _1

SHRP REGION NC STATE OH STATE CODE 38
SPS EXPERIMENT NO_1 SPS PROJECT CODE Q 1
SAMPLED BY: BRAD YOUNG FIELD SET NO. 1
DATE SAMPLED: 1 1 -2 0 - 199 5
1. (FIELD) LAYER NUMBER (FROM FIELD OPERATIONS FORM 2) 4
2. TEST SECTION NO. Q9 1 e -
3. SAMPLING AREA NO. (SA-) 29 g I
4. SHRP LABORATORY TEST NUMBER 2 — -
5. LOCATION NUMBER £zl _—— - = s
6. SHRP SAMPLE NUMBER cAz2l ——— - RO——
7. AVERAGE THICKNESS* (L) INCHES 8. —_ T
8. VISUAL EXAMINATION
{a) CODE 01 08 Q8 R ey
(Section 7.3. (b), gy e e e
Protocol PO01)
{b) NOTE
9. COMMENTS
(a) CODE - - - = - s e s
(Section 7.4 Protocol PO1) _ - - -
(b) NOTE
10. TEST DATA 0 2-01-9 6 = = = =

* Measure AC core thickness prior to sawing from other bonded layers.

GENERAL REMARKS:

DATE f“'&%‘ E_(z CHECKED AND APPROVED, DATE ____

Laberatory Chiefm SHRP Representative
Affiliation: () AR Affiliation:

TED BY,




Ehkk Ak kR AR AR AR R AT AN A RGPS LABORATORY TESTING DATA SHEET *%*ktkkdkkhhkhkdkhkdhhhdhw

SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING SHEET 1 OF 1
LABORATORY MATERIAL TEST DATA

AC CORE EXAMINATION AND THICKNESS
TEST DATA SHEET TO1B

ASPHALT CONCRETE LAYER (ASPHALTIC CONCRETE PROPERTIES)
SHRP TEST DESIGNATION: ACO01 / SHRP PROTOCOL P01

(This form is to be used to report detailed information as described in
Attachment B to Protocol P01)

LABORATORY PERFORMING TEST:_ OHIO DEPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3 _9 _2 _1

SHRP REGION NC STATE OH STATE CODE 39
SPS EXPERIMENT NO_1 _ SPS PROJECT CODE Q 1
SAMPLED BY: __ BRAD YOUNG FIELD SET NO. 1
DATE SAMPLED: 1 1 -2 0 - 192 5

1. (FIELD) LAYER NUMBER (FROM FORM TO1A) 4

2. TEST SECTION NO. 01 & o _

3. SAMPLING AREA NO. (SA-)2 0 _ - -

4. SHRP LABORATORY

TEST NUMBER 2 _ -
5. LOCATION NUMBER 21 e - -
6. SHRP SAMPLE NUMBER C A 2 1 i s _——— =
LAYER LAYER LAYER LAYER LAYER LAYER LAYER LAYER LAYER
7. LAYER NUMBER DES. THICKNESS NUMBER DES. THICKNESS NUMBER DES. THICKNESS
INFORMATION (INCH) (INCH) (INCH)
(start layer 4* 04 4.9 _i% sy mmen ¥ N ——

numbers from the
bottom layer S
within the AC
core)

[[=]

2 1.8 - _—— — = - - mediie

— -— -— - - -—— - ® - —-— -— o —

8. COMMENTS
(a) CODE

(b} NOTE

9. TEST DATA 02-01-96 - - E—

* Same layer number as entered in item 1 (Field layer number) if there is no other
discrepancy in layers identified in the field and laboratory.

GENERAL REMARKS:

S%;TTED BY,EATE { |ra i l 21; CHECKED AND APPROVED, DATE

Laboratory Chif!“&hd SHRP Representative
NEFT T AR ﬁr(?\vﬁF‘* ‘:c:r:ﬁg:h_.



'l‘l"ll"lll’t"l’tt*"*‘f‘t“l‘l‘sPs LABORATORY TESTIHG DATA SHEET T XXX R Y

SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING
LABORATORY MATERIAL TEST DATA

BULK SPECIFIC GRAVITY
TEST DATA SHEET TO02

ASPHALT CONCRETE LAYER (ASPHALTIC CONCRETE PROPERTIES)
SHRP TEST DESIGNATION: AC02Z / SHRP PROTOCOL P02

LABORATORY PERFORMING TEST:_OHIO DEPT. OF TRANSPORTATION

SHEET 1 OF 1

LABORATORY IDENTIFICATION CODE: _3 _ _9 _2 _1

Ll ol -]

SHRP REGION NC STATE OH STATE CODE 3
SPS EXPERIMENT NO_]1 SPS PROJECT CODE Q
SAMPLED BY: ___ BRAD YOUNG FIELD SET NO.
DATE SAMPLED: 1 1 -2 0 - 199 5
1. LAYER NUMBER (FROM LAB SHEET L04 AND FROM TO1lb) 4
2. TEST SECTION NO. 01 01 —
3. SAMPLING AREA NO. (SA-) 29 2.0 =
4. SHRP LABORATORY TEST NUMBER 5 2
5. LOCATION NUMBER ~-c21 -2 1 -
6. SHRP SAMPLE NUMBER ol By B0 CAZ21 - —
7. BULK SPECIFIC 2.18 6 4:11 0 s
GRAVITY (BSG)
8. WATER ABSORBED, % 1+ 1% =
9. TEST ON PARAFFIN COATED
SPECIMEN (YES/NO) NO NO

10. BSG (PARAFFIN COATED SPECIMEN) i i
11.. COMMENTS

(a) CODE T - _ - -

(b) NOTE
12. TEST DATA 0 2-0 2-8 8 02-02-9¢8 =

GENERAL REMARKS:

CHECKED AND APPROVED, DATE

Affiliation:

SHRP Representative




*****t******ittt*t*t**tsps LABORMORY TESTING DATA SHEET kb ke khhkk

SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING SHEET 1 OF 1
LABORATORY MATERIAL TEST DATA

AC CORE EXAMINATION AND THICKNESS
TEST DATA SHEET TOlA

ASPHALT CONCRETE LAYER (ASPHALTIC CONCRETE PROPERTIES)
SHRP TEST DESIGNATION: AC01 / SHRP PROTOCOL P01

(This form is to be used to describe the entire AC core only)
(Treated base / subbase portions of the core should be described on Form T31)

LABORATORY PERFORMING TEST:_OHIO DEPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3 _9 _2 _1

SHRP REGION NC STATE OH STATE CODE 3.8
SPS EXPERIMENT NO_1 SPS PROJECT CODE 0 1
SAMPLED BY: ___ BRAD YOUNG FIELD SET NO. 1
DATE SAMPLED: 1 1 -2 0 - 199 5
1. (FIELD) LAYER NUMBER (FROM FIELD OPERATIONS FORM 2) 4
2. TEST SECTION NO. 01 - — —
3. SAMPLING AREA NO. (SA-) 290 = —
4. SHRP LABORATORY TEST NUMBER 2 s 2
5. LOCATION NUMBER oG 20 2 e e
6. SHRP SAMPLE NUMBER cCAZZ o - e
7. AVERAGE THICKNESS* (L) INCHES 6.3 P = s
8. VISUAL EXAMINATION
(a) CODE 01 08 09 —_—— — —_—— —
(Section 7.3.(b), o e —
Protocol P01)
(b) NOTE
9. COMMENTS
(a) CODE ST A = e
(Section 7.4 Protocol PO1) — e oy oy 2o
(b) NOTE
10. TEST DATA 0 2-0 1-9 6 - - - -

* Measure AC core thickness prior to sawing from other bonded layers.

GENERAL REMARKS:

SUBMITTED BY,nDATE !léﬁ] E(; CHECKED AND APPROVED, DATE

Laboratory Chi . SHRP Representative
Affiliation: Affiliation:




ktkkkRAEKR ARk AAEx 2k k4% *GPS LABORATORY TESTING DATA SHEET #***kkkkkkhkhkkbhkhkkhhhnkkhs

SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING SHEET 1 OF 1
LABORATORY MATERIAL TEST DATA

AC CORE EXAMINATION AND THICKNESS
TEST DATA SHEET TO1B

ASPHALT CONCRETE LAYER (ASPHALTIC CONCRETE PROPERTIES)
SHRP TEST DESIGNATION: ACOl1 / SHRP PROTOCOL P01

(This form is to be used to report detailed information as described in
Attachment B to Protocol P01)

LABORATORY PERFORMING TEST:_OHIO DEPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3_ 9 2 _1

SHRP REGION NC STATE OH STATE CODE 339
SPS EXPERIMENT NO_1 SPS PROJECT CODE 0O 1
SAMPLED BY: ___BRAD YOUNG FIELD SET NO. 3
DATE SAMPLED: 1 1 - 2 0 - 199 5

1. (FIELD) LAYER NUMBER (FROM FORM TO01A) 4

2. TEST SECTION NO. 91 - = s

3. SAMPLING AREA NO. (SA-)2 0
4. SHRP LABORATORY
TEST NUMBER 2

5. LOCATION NUMBER .G 22 s P P
6. SHRP SAMPLE NUMBER C A 2 2 o e e
LAYER LAYER LAYER LAYER LAYER LAYER LAYER LAYER LAYER
7. LAYER NUMBER DES. THICKNESS NUMBER DES. THICKNESS NUMBER DES. THICKNESS
INFORMATICN (INCH) (INCH) ( INCH)
(start layer 4% 04 4.6 =X o - _— =t
numbers from the
bottom layer o (] 1.9 _ —— b - SR S
within the AC R _ e raaSia - M VeEms
core) _ P _ - P = i R
8. COMMENTS
(a) CODE — g pmsspen  eeamees s = omm = o
(b) NOTE
9. TEST DATA 02-01-9 686 - - = -

* Same layer number as entered in item 1 (Field layer number) if there is no other
discrepancy in layers identified in the field and laboratory.

GENERAL REMARKS:

DATE _‘(j&lﬁﬁ_ CHECKED AND APPROVED, DATE _____
Laboratory Ch

y SHRP Representative
-~
Affiliarinn- ﬂ!ﬁ N V'il NEEL VL m=d




LABORATORY PERFORMING TEST:_OHIO DEPT. OF TRANSPORTATION

tl"'*t**"l‘l‘lit**ﬁ'!i“l!t'tsps LABORATORY TESTING DATA SHEET XXX XX T A AT L T T

SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING

LABORATORY MATERIAL TEST DATA
BULK SPECIFIC GRAVITY
TEST DATA SHEET T02

SHEET ] OF 1

ASPHALT CONCRETE LAYER (ASPHALTIC CONCRETE PROPERTIES)

SHRP TEST DESIGNATION: AC02 / SHRP PROTOCOL P02

LABORATORY IDENTIFICATION CODE: _3 _9 _2 _1

SHRP REGION

NC STATE OH

STATE CODE

SPS EXPERIMENT NO_1

SAMPLED BY: ___ BRAD YOUNG

SPS PROJECT CODE
FIELD SET NO.

DATE SAMPLED: 11 -20 - 199 5

10.

11....

12.

LAYER NUMBER (FROM LAB SHEET L04 AND FROM TO1lb)

TEST SECTION NO. 91
SAMPLING AREA NO. (SA-) 29
SHRP LABORATORY TEST NUMBER 2
LOCATION NUMBER =C22
SHRP SAMPLE NUMBER cCaAZ22
BULK SPECIFIC 2.126
GRAVITY (BSG)
WATER ABSORBED, % _2%
TEST ON PARAFFIN COATED
SPECIMEN (YES/NO) NO_
BSG (PARAFFIN COATED SPECIMEN) g e
COMMENTS
(a) CODE e e
(b) NOTE
TEST DATA 02-02-96

1

01
20

-£22
CAZ22
2-143

o K
= ko

92-22-26

(DO NOT USE THE TEST RESULT WITH WATER ABSORPTION OF MORE THAN 2 PERCENT)
GENERAL REMARKS:

S

2% ¢ it

Laboratory

Chie
Affiliation: {

CHECKED AND APPROVED, DATE

SHRP Representative
Affiliation:




khdedkkkkkked ke ket s+SPS LABORATORY TESTING DATA SHEET *tktkdkkkbkdedabhhrhkhhkk

SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING SHEET 1 OF 1
LABORATORY MATERIAL TEST DATA

AC CORE EXAMINATION AND THICKNESS
TEST DATA SHEET TOl1A

ASPHALT CONCRETE LAYER (ASPHALTIC CONCRETE PROPERTIES)
SHRP TEST DESIGNATION: ACO01 / SHRP PROTOCOL POl

(This form is to be used to describe the entire AC core only)
(Treated base / subbase portions of the core should be described -on Form T31)

LABORATORY PERFORMING TEST:_OHIO DEPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3 9 2 1

SHRP REGION NC STATE OH STATE CODE 39
SPS EXPERIMENT NO_]1 SPS PROJECT CODE (0 1
SAMPLED BY: ___ BRAD YOUNG FIELD SET NO. 1l
DATE SAMPLED: 1 1 -20 - 199 5
1: (FIELD) LAYER NUMBER (FROM FIELD OPERATIONS FORM 2) 4
2. TEST SECTION NO. 01 s —_—
3. SAMPLING AREA NO. (SA-) 2 0 e -
4. SHRP LABORATORY TEST NUMBER 2 - -
S. LOCATION NUMBER -c23 _—— - _—— - -
6. SHRP SAMPLE NUMBER €CAZ23 —_—— - —_——
7. AVERAGE THICKNESS* (L) INCHES _ 6.9 e .
8 VISUAL EXAMINATION
(a) CODE 01 08 09 s oy e
(Section 7.3. (b), - SR i e
Protocol PO01)
(b) NOTE
9. COMMENTS
(a) CODE - o _ - -
(Section 7.4 Protocol PO1) _ — = - e
(b) NOTE
10. TEST DATA 02-01-9 6 - - - 7

* Measure AC core thickness prior to sawing from other bonded layers.

GENERAL REMARKS:

E iéﬂ% CHECKED AND APPROVED, DATE
Laboratory Chj % SHRP Representative
Affiliation: Affiliation:
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SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING SHEET 1 OF 1
LABORATORY MATERIAL TEST DATA

AC CORE EXAMINATION AND THICKNESS
TEST DATA SHEET TO01B

ASPHALT CONCRETE LAYER (ASPHALTIC CONCRETE PROPERTIES)
SHRP TEST DESIGNATION: ACO01 / SHRP PROTOCOL P01

(This form is to be used to report detailed information as described in
Attachment B to Protocol PO01)

LABORATORY PERFORMING TEST:_OHIOQO DEPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3 9 2 1

SHRP REGION NC STATE OH STATE CODE 39
SPS EXPERIMENT NO_1 SPS PROJECT CODE 0O 1
SAMPLED BY: ___ BRAD YOUNG FIELD SET NO. 1
DATE SAMPLED: 1 1 -2 0 - 199 5§
1. (FIELD) LAYER NUMBER (FROM FORM TO1A) 4
2. TEST SECTION NO. 01 s s g
3. SAMPLING AREA NO. (SA-)2 0 e s
4. SHRP LABORATORY
TEST NUMBER 2 - -
5. LOCATION NUMBER -L£23 —_—— - —_— -
6. SHRP SAMPLE NUMBER C A 2 3 o - - — —
LAYER LAYER LAYER LAYER LAYER LAYER LAYER LAYER LAYER
7. LAYER NUMBER DES. THICKNESS NUMBER DES. THICKNESS NUMBER DES. THICKNESS
INFORMATION (INCH) {INCH) (INCH)
(start layer 4+ 04 5.0 =¥ R — = s G
numbers from the
bottom layer 5, 039 149 o s mm o mm nmwen s @ g smaee
within the AC e e gt - sa g o = —— o i
core) s e g memasss o~ S - - em et
8. COMMENTS
(a) CODE o — e - -
(b) NOTE
9. TEST DATA Q0 2-0 1-9 6 - - - -

* Same layer number as entered in item 1 (Field layer number) if there is no other
discrepancy in layers identified in the field and laboratory.

GENERAL REMARKS:

SUBMITTEWTE &{3’?’(‘2(0 CHECKED AND APPROVED, DATE
ch‘v DL b

Laboratory Chief Y SHRP Repre i
- sentative
AFFiliariAan. m ~) n-l:-F-:1-‘-.!2-.'.....




LABORATORY PERFORMING TEST:_OHIO DEPT. OF TRANSPORTATION

!itl‘l!'f!’t*i*ii!i'*t!!‘!SPS LABORATORY TESTING DATA SHEET XXX XX A AT EEAATETERE XY

SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING

LABORATORY MATERIAL TEST DATA

BULK SPECIFIC GRAVITY
TEST DATA SHEET TO02

ASPHALT CONCRETE LAYER (ASPHALTIC CONCRETE PROPERTIES)
SHRP TEST DESIGNATION: AC02 / SHRP PROTOCOL P02

SHEET )1 OF 1

LABORATORY IDENTIFICATION CODE: _3 _ _9 _2 _1

SHRP REGION NC_

SPS

SAMPLED BY: _BRAD YOUNG

EXPERIMENT NO_1_

OH STATE CODE

SPS PROJECT CODE
FIELD SET NO.

DATE SAMPLED: 1 1 - 20 - 193 5

1.

2.

10.

11

12.

LAYER NUMBER (FROM LAB SHEET LO4 AND FROM TOlb) 4

TEST SECTION NO.

SAMPLING AREA NO. (SA-)
SHRP LABORATORY TEST NUMBER
LOCATION NUMBER

SHRP SAMPLE NUMBER

BULK SPECIFIC
GRAVITY (BSG)

WATER ABSORBED, %

TEST ON PARAFFIN COATED
SPECIMEN (YES/NO)

BSG (PARAFFIN COATED SPECIMEN)
COMMENTS
(a) CODE

(b) NOTE

TEST DATA

o ke
=R

91 01
20 29
2 2
-£23 -£23
CAZ3 €CaAz23
2-1 623 2-11%
-2 % -
NO NO_
02-02-28 92-02-28

(DO NOT USE THE TEST RESULT WITH WATER ABSORPTION OF MORE THAN 2 PERCENT)
GENERAL REMARKS:

CHECKED AND APPROVED, DATE

SHRP Representative
Affiliation:
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SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING SHEET 1 OF 1
LABORATORY MATERIAL TEST DATA

AC CORE EXRMINATION AND THICKNESS
TEST DATA SHEET TOlA

ASPHALT CONCRETE LAYER (ASPHALTIC CONCRETE PROPERTIES)
SHRP TEST DESIGNATION: AC01 / SHRP PROTOCOL P01

(This form is to be used to describe the gptire AC core only)
(Treated base / subbase portions of the core should be described on Form T31)

LABORATORY PERFORMING TEST:_OHIO DEPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3 9 _2 _1

SHRP REGION NC STATE OH STATE CODE 39
SPS EXPERIMENT NO_1 SPS PROJECT CODE Q0 1
SAMPLED BY: ___BRAD YOUNG FIELD SET NO. ok
DATE SAMPLED: 1 1 - 2 0 - 199 5
: (FIELD) LAYER NUMBER (FROM FIELD OPERATIONS FORM 2) 4
2. TEST SECTION NO. 01 - S
3. SAMPLING AREA NO. (SA-) 20 S s
4. SHRP LABORATORY TEST NUMBER 2 iz i
S LOCATION NUMBER ~C24 s s E
6. SHRP SAMPLE NUMBER CA24 e ———
7. AVERAGE THICKNESS* (L) INCHES gl —_—— o i
8. VISUAL EXAMINATION
(a) CODE 01 08 09 —_— —_—
(Section 7.3. (b), — — e —— —
Protocol P01)
(b) NOTE
9. COMMENTS
(a) CODE _ R =
(Section 7.4 Protocol P01) _ o = omm - = -
{b) NOTE
10. TEST DATA 0 2-01-9 6 - - - -

* Measure AC core thickness prior to sawing from other bonded layers.

GENERAL REMARKS:

SUBMITTED BY, DATE "‘( b CHECKED AND APPROVED, DATE

Laboratory Chi . SHRP Representative
Affiliation: Affiliation:
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SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING SHEET 1 OF 1
LABORATORY MATERIAL TEST DATA

AC CORE EXAMINATION AND THICKNESS
TEST DATA SHEET TO1B

ASPHALT CONCRETE LAYER (ASPHALTIC CONCRETE PROPERTIES)
SHRP TEST DESIGNATION: ACO01 / SHRP PROTOCOL POl

(This form is to be used to report detailed information as described in
Attachment B to Protocol P01)

LABORATORY PERFORMING TEST:_OHIO DEPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3 _9 _2 _1

SHRP REGION NC STATE OH STATE CODE 39
SPS EXPERIMENT NO_] SPS PROJECT CODE QO 1
SAMPLED BY: ___BRAD YOUNG FIELD SET NO. I
DATE SAMPLED: 1 1 -2 0 - 199 5

1. (FIELD) LAYER NUMBER (FROM FORM TO1A) 4

2. TEST SECTION NO. 01 - - -

3. SAMPLING AREA NO. (SA-)2 0
4. SHRP LABORATORY

TEST NUMBER 2 2 =
5. LOCATION NUMBER _Cc24 s e
6. SHRP SAMPLE NUMBER C A 2 4 T e
LAYER LAYER LAYER LAYER LAYER LAYER LAYER LAYER LAYER
7. LAYER NUMBER DES. THICKNESS NUMBER DES. THICKNESS NUMBER DES. THICKNESS
INFORMATION (INCH) (INCH) {INCH)
(start layer 4+ 04 5.0 _* i e =Y e i
numbers from the
bottom layer 5 g9 1:9 _ e g o pr ay
within the AC _ - _ e el - T gz e
core) _ - = _ . ey crcmon - s o
8. COMMENTS
(a) CODE — — = s grmvak G —
(b) NOTE
9. TEST DATA 02-01-96 — o _ ey e

* Same layer number as entered in item 1 (Field layer number) if there is no other
discrepancy in layers identified in the field and laboratory.

GENERAL REMARKS:

SUBMITTED BY, DATE f! (9‘9 t GQ CHECKED AND APPROVED, DATE

Laboratory Chie?’\L‘ ST SHRP Representative

AFF{T14arian- LI B PSR .



t‘l’!ll’l’t‘ttt‘t“‘l!’1’1’1‘*’lisps LABORATORY TESTING DATA SHEET T2 22X X222 XXX

SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING SHEET 1 OF 1

LABORATORY MATERIAL TEST DATA
BULK SPECIFIC GRAVITY
TEST DATA SHEET TO02

ASPHALT CONCRETE LAYER (ASPHALTIC CONCRETE PROPERTIES)
SHRP TEST DESIGNATION: AC02 / SHRP PROTOCOL P02

LABORATORY PERFORMING TEST:_OHIO DEPT. OF TRANSPORTATION

LABORATORY IDENTIFICATION CODE: _3  _9 _2 _1

SHRP REGION NC STATE OH STATE CODE
SPS EXPERIMENT NO_l SPS PROJECT CODE
SAMPLED BY: ___ BRAD YOUNG FIELD SET NO.
DATE SAMPLED: 1 1 -2 0 -199 5
1. LAYER NUMBER (FROM LAB SHEET L0O4 AND FROM TOlb) 4
2. TEST SECTION NO. 01 01
3. SAMPLING AREA NO. (SA-) a2 20
4. SHRP LABORATORY TEST NUMBER 2 2
5. LOCATION NUMBER _c24 ~-C24
6. SHRP SAMPLE NUMBER CA24 CAZ Y
7. BULK SPECIFIC 2:1 721 2.1535

GRAVITY (BSG)
8. WATER ABSORBED, % _2% _2%
9. TEST ON PARAFFIN COATED

SPECIMEN (YES/NO) NO NO
10. BSG (PARAFFIN COATED SPECIMEN) — e
11.. COMMENTS

(a) CODE o o
(b) NOTE

12. TEST DATA 02022686 0 2-0 2-8 8§

(DO NOT USE THE TEST RESULT WITH WATER ABSORPTION OF MORE THAN 2 PERCENT)
GENERAL REMARKS:

IO jw
Lol ol

SUBMITTEQ BY, D

L tory Chie . SHRP Representative
Affiliation: Affiliation:

_*{_{;&&G CHECKED AND APPROVED, DATE



khkkdddtdkkkk ket Ak Rk A kv GDS LABORATORY TESTING DATA SHEET *ktkkkdkhkkdkdhddbdhdhhhthk

SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING SHEET 1 OF 1
LABORATORY MATERIAL TEST DATA

AC CORE EXAMINATION AND THICKNESS
TEST DATA SHEET TOlA

ASPHALT CONCRETE LAYER (ASPHALTIC CONCRETE PROPERTIES)
SHRP TEST DESIGNATION: ACO0l1 / SHRP PROTOCOL P01

(This form is to be used to describe the gentire AC core only)
(Treated base / subbase portions of the core should be described on Form T31)

LABORATORY PERFORMING TEST: OHIO DEPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3 _9 _2 _1

SHRP REGION NC STATE OH STATE CODE 39
SPS EXPERIMENT NO_1 SPS PROJECT CODE 0 1
SAMPLED BY: __BRAD YOUNG FIELD SET NO. 1
DATE SAMPLED: 1 1 -2 0 - 199 5
1z (FIELD) LAYER NUMBER (FROM FIELD OPERATIONS FORM 2) 4
2. TEST SECTION NO. 01 - - -
3. SAMPLING AREA NO. (SA-) 129 - S
4. SHRP LABORATORY TEST NUMBER 1 - e
5. LOCATION NUMBER 2 — - em e s
6. SHRP SAMPLE NUMBER CA25 JE—— g mE e
7. AVERAGE THICKNESS* (L) INCHES _6.1 e —_—
8. VISUAL EXAMINATION
(a) CODE 01 08 03 = ——
(Sectien 7.3. (b), e e —_——— —
Protocol P01)
(b) NOTE
9. COMMENTS
(a) CODE - - s g g e mE oz
(Section 7.4 Protocol P01) _ e e s o
(b) NOTE
10. TEST DATA 02-01-986 - - - -

* Measure AC core thickness prior to sawing from other bonded layers.

GENERAL REMARKS:

SUBMITTED BY, DATE 5{ (2 ‘Ec CHECKED AND APPROVED, DATE
Laboratory Chi - SHRP Representative
Affiliation: Affiliation:
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SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING SHEET 1 OF 1
LABORATORY MATERIAL TEST DATA

AC CORE EXAMINATION AND THICKNESS
TEST DATA SHEET TO01B

ASPHALT CONCRETE LAYER (ASPHALTIC CONCRETE PROPERTIES)
SHRP TEST DESIGNATION: ACO01 / SHRP PROTOCOL P01

(This form is to be used to report detailed information as described in
Attachment B to Protocol P01)

LABORATORY PERFORMING TEST:_OHIO DEPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3 _9 _2 _1

SHRP REGION NC STATE OH STATE CODE 329
SPS EXPERIMENT NO_1 SPS PROJECT CODE 0 1
SAMPLED BY: __ BRAD YOUNG FIELD SET NO. 1
DATE SAMPLED: 1 1 - 2 0 - 199 5

1. (FIELD) LAYER NUMBER (FROM FORM TO1A) 4

2. TEST SECTION NO. 01 _ o

3. SAMPLING AREA NO. (SA-)1 9
4. SHRP LABORATORY

TEST NUMBER 1 e e
5. LOCATION NUMBER £ 25 e . - w w w
6. SHRP SAMPLE NUMBER C A 2 S N e as
LAYER LAYER LAYER LAYER LAYER LAYER LAYER LAYER LAYER
7. LAYER NUMBER DES. THICKNESS NUMBER DES. THICKNESS NUMBER DES. THICKNESS
INFORMATION (INCH) {INCH) (INCH)
(start layer 4* 04 S _* mooE w W ¥ -
numbers from the
bottom layer 5 [V 1.3 —_ - e - aoE g e
within the AC _ - - e _ S o mclbie - P S
core) _ - - _ R e _ I e
8. COMMENTS
(a) CODE — e T TR e soumon  wn
(b) NOTE
9. TEST DATA 02-01-96 - - = -

* Same layer number as entered in item 1 (Field layer number) if there is no other
discrepancy in layers identified in the field and laboratory.

GENERAL REMARKS:

SUBMITTED ~BY,

ML_ CHECKED AND APPROVED, DATE
Labcdratory Chi

e g NI SHRP Representative
Affiliation: Fﬂ'\u-\rb(\‘ RE£I1 iaed ame




‘ti‘lﬂ"ll"t‘llliiti"!“t!"'SPS IMOMTORY TESTING DATA SHEET ETX XX AT TR AR AN AR AT L

SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING SHEET 1 OF 1
LABORATORY MATERIAL TEST DATA

BULK SPECIFIC GRAVITY
TEST DATA SHEET TO02

ASPHALT CONCRETE LAYER (ASPHALTIC CONCRETE PROPERTIES)
SHRP TEST DESIGNATION: AC02 / SHRP PROTOCOL P02

LABORATORY PERFORMING TEST:_OHIO DEPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3_ _9 _2 _1

SHRP REGION NC STATE OH STATE CODE 39
SPS EXPERIMENT NO_1 SPS PROJECT CODE Q 1
SAMPLED BY: BRAD YOUNG FIELD SET NO. 1
DATE SAMPLED: 1 1 - 2 0 - 199 5
1. LAYER NUMBER (FROM LAB SHEET L04 AND FROM TO1lb) 4
2. TEST SECTION NO. 01 o5 s
3. SAMPLING AREA NO. (SA-) 123 pig- | —
4. SHRP LABORATORY TEST NUMBER 1 _
S. LOCATION NUMBER =25 P or L) g sy e e
6. SHRP SAMPLE NUMBER CA2S CA25 P
7. BULK SPECIFIC 21786 2-.12 8 —_———

GRAVITY (BSG)
8. WATER ABSORBED, % _ 2% _ 2% __%
9. TEST ON PARAFFIN COATED

SPECIMEN (YES/NO) NO NO .
10. BSG (PARAFFIN COATED SPECIMEN) I I I
11.. COMMENTS

(a) CODE - - __ e = g
(b) NOTE

12. TEST DATA 02-02-98 0 2-02-9¢8¢ I S

(DO NOT USE THE TEST RESULT WITH WATER ABSORPTION OF MORE THAN 2 PERCENT)
GENERAL REMARKS:

% EK%} CHECKED AND APPROVED, DATE
ce )2/\:-9_

atcry Chie SHRP Representative
Afflllatlon' Affiliation:

- . -~ - 3 -




**t*t****ttt*iitt******sps IAABORATORY TESTING DATA SHEET *#kkkkdtdkdkdkkhkhkhbkrhrennnn

SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING SHEET 1 OF 1
LABORATORY MATERIAL TEST DATA

AC CORE EXAMINATION AND THICKNESS
TEST DATA SHEET TOlA

ASPHALT CONCRETE LAYER (ASPHALTIC CONCRETE PROPERTIES)
SHRP TEST DESIGNATION: AC01 / SHRP PROTOCOL POl

(This form is to be used to describe the entire AC core only)
(Treated base / subbase portions of the core should be described on Form T31)

LABORATORY PERFORMING TEST:_OHIO DEPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3 9 AR

SHRP REGION NC STATE OH STATE CODE 29
SPS EXPERIMENT NO_1 SPS PROJECT CODE (0 1
SEMPLED BY: BRAD YOUNG FIELD SET NO. L

DATE SAMPLED: 1 1 - 2 Q0 - 199 5

1. (FIELD) LAYER NUMBER (FROM FIELD OPERATIONS FORM 2)

(=8

TEST SECTION NO. 01
. SAMPLING AREA NO. (SA-) b
SHRP LABORATORY TEST NUMBER 1
LOCATION NUMBER - B
SHRP SAMPLE NUMBER ca

N o W N

-]

AVERAGE THICKNESS* (L) INCHES 1.4

8. VISUAL EXAMINATION

(a) CODE 01 09 Q9 o
(Section 7.3.(b),
Protocol P01)

(b) NOTE

9. COMMENTS
(a) CODE
(Section 7.4 Protocol P01)

(b) NOTE

10. TEST DATA

o
"
(=]
=

1
o
lon

|

[

I

]

* Measure AC core thickness prior to sawing from other bonded layers.

GENERAL REMARKS:

TE f /a' 2 z'a CHECKED AND APPROVED, DATE
Tatory Chie — SHRP Representative
Affiliation: ( Affiliation:




****t*tt***t*ttit****ttsps L.FIBORATORY TESTING DATA SHEET **kkkkkkddahhhhkkdkhkdkkdhk

'SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING SHEET 1 OF 1
LABORATORY MATERIAL TEST DATA
AC CORE EXAMINATION AND THICKNESS
TEST DATA SHEET TO1B
ASPHALT CONCRETE LAYER (ASPHALTIC CONCRETE PROPERTIES)
SHRP TEST DESIGNATION: ACO0l1 / SHRP PROTOCOL PO1
(This form is to be used to report detailed information as described in
Attachment B to Protocol P01)
LABORATORY PERFORMING TEST:_OHIO DEPT. OF TRANSPORTATION
LABORATORY IDENTIFICATION CODE: _3 _9 _2 1
SHRP REGION NC STATE OH STATE CODE 3 9
SPS EXPERIMENT NO_1 SPS PROJECT CODE O 1
SAMPLED BY: ___ BRAD YOUNG _ FIELD SET NO. 1
DATE SAMPLED: 1 1 -2 0 - 199 5
1. (FIELD) LAYER NUMBER (FROM FORM TO1lA) 4
2. TEST SECTION NO. 01 - o
3. SAMPLING AREA NO. (SA-)1 9 e e s
4. SHRP LABORATORY
TEST NUMBER 1 s -
5. LOCATION NUMBER = B 218 = == e
6. SHRP SAMPLE NUMBER C A 2 6 - —_——
LAYER LAYER LAYER LAYER LAYER LAYER LAYER LAYER LAYER
7. LAYER NUMBER DES. THICKNESS NUMBER DES. THICKNESS NUMBER DES. THICKNESS
INFORMATION {INCH) {INCH) (INCH)
(start layer 4% 04 5.5 _* _ i _x — e e
numbers from the
bottom layer S5 03 19 _ — e . e NN
within the AC  _ . _ aon g g _ o w
core) _ - e - —_— o _ _ .
8. COMMENTS
(a) CCDE e pEruem  gm am e = —
(b) NOTE
9. TEST DATA 02-01-9 6 - S

* Same layer number as entered in item 1 (Field layer number) if there is no other

discrepancy in layers identified in the field and laboratory.

GENERAL REMARKS:

CHECKED AND APPROVED, DATE

Laboratory Chief ~ SHRP Representative
AfFEitiarian- ﬂ\p\ﬂif NEELT L mmd A,



LABORATORY PERFORMING TEST:_OHIO DEPT. OF TRANSPORTATION

FRATRIIAXXRATLINAIATR22TSPS LABORATORY TESTING DATA SHEET *r1rsasssassazazsssanzas

SHRP - LTPP LABORATORY MATERIAL HANDLING AND TESTING

LABORATORY MATERIAL TEST DATA

BULK SPECIFIC GRAVITY
TEST DATA SHEET TO02

ASPHALT CONCRETE LAYER (ASPHALTIC CONCRETE PROPERTIES)

SHRP TEST DESIGNATION: AC02 / SHRP PROTOCOL P02

LABORATORY IDENTIFICATION CODE: _3 _9 _2 _1

SHRP REGION NC
SPS EXPERIMENT NO_1

SAMPLED BY: __ BRAD YOUNG

OH

SHEET 1 OF 1

DATE SAMPLED: 1 1 - 2 0 - 199 5

1.

2.

10.

Il

12

(DO NOT USE THE TEST RESULT WITH WATER ABSORPTICN OF MORE THAN 2

LAYER NUMBER (FROM LAB SHEET L04 AND FROM TO1b)

TEST SECTION NO.

SAMPLING AREA NO. (SA-)
SHRP LABORATORY TEST NUMBER
LOCATION NUMBER

SHRP SAMPLE NUMBER

BULK SPECIFIC
GRAVITY (BSG)

WATER ABSORBED, %

TEST ON PARAFFIN COATED
SPECIMEN (YES/NO)

BSG (PARAFFIN COATED SPECIMEN)
COMMENTS
(a) CODE

(b) NOTE

TEST DATA

GENERAL REMARKS:

(1

STATE CODE
SPS PROJECT CODE
FIELD SET NO.

3
Q

- o

Q1 Q1
12 A2
1 1
i &8 -£26
CAZS CAZSE
2-112 2-162
- 2% =a%
NO NO
02-02-26 0 2-02-38

PERCENT)

SUBMITTED BY,

LabBfatory Chi \
Affiliation:

CHECKED AND APPRCVED,

SHRP Representative
Affiliation:




APPENDIX B






o e e e amoAAnW SHEET NUMBER 6 OF
—— ——— —
IN SITU DENSITY AND MOISTURE TESTS

SAMPLING DATA SHEET 8-1

3

oHRP REGION NC STATE OH STATE CODE

39
EXPERIMENT NO _ [ SPS PROJECT CODE T
::'rs/ntcmﬁ\: ys 23 Lane__ | . Direction__ S TEST SECTION NO. ﬁ t
SAMPLE/TEST LOCATION: L)Before Section JXnfter section ' FIELD SET No. €
K Within Section * Aedal Secia)
OPERATOR A NUCLEAR DENSITY GAUGE I.D.3440 239L4  TEST oarg 7- /)~ 15
SANPLING AREA NO: LOCATION: STATION OFFSET feet from °/g
LOCATION NO: DATE OF LAST MAJOR BRATION [p - /Y4 - 44
Note: Use additional hea_?_ ; if neceu_}% v T/e3 , 7762
DEPTH rrRON SURFACE TO| (/%) (2] | (4r0) 8-«&.1-7-* (57%)
THE TOP OF THE LAYER, | . Locats 47
INCHES (From Plans) —7 : 7 7 i B:;: 2o
LAYER NUMBER e d - 2. >
MATERIAL TYPE: ; _
(Unbound=G Other=r) 6_. . 6 Fe (~
Plizgs {j2/3 |1)7.8 123, 6
IN SITU 2 :
DENSITY, pct & .,25'{ (20,2 k5, %
Org it Wt 31,5, 122.41 1154 129, ]
ST T 4252 a4t | Ig.g (24, |
T [23. 91 123.% | Jin. s J29., 4
Method (A,B,or c) B B A ' 2
Rod Depth, inches g 5 . 8 : &
1 4.3 L{r .5 & w5
IN sITU 2 .
MOISTURE Y3 L/“}( 4.7 2.5
e ¥ 147 7= ‘/ [ 3.6
(AASHTO T239-86) 4 4 2 4 Y, 3 3 6
- f.4 1 4.3 y.4 .6
GENERAL REMARKS: ﬁJJ Base
CERTIFIED VERIFIED AND APPROVED DATE
Aw-j S : ? - // -19 ‘?‘5-
Fleld crew Chief SHRP Representative Month- Day- Year
“ffiliation: oOpoT Affiliation:
i ' Tl02 . 3y7+50
/)/o J. TH03 = 35—/7""0
g he T/0Y -~ 352450

Tlos - 25 ¢ foo
Sampli.ng Data Sheet 8-1/February 1991, Revised Jul.y 1992



LIPP-SPS MATERIAL SAMPLING AND FIELD TESTING
IN SITU DENSITY AND MOISTURE TESTS

oHRP REGION

SAMPLING DATA SHEET 8-1

NC

SPS EXPERIMENT NO _ [

ROUTE/HIGHWAY__ s 23
SAMPLE/TEST LOCATION:

OPERATOR

SANPLING AREA NO

Lane

STATE

OH STATE CODE 2.9
SPS PROJECT CODE o1
Direction__ S TEST SECTION NO. 0/
| FIELD SET No. T
fodal  Secial

O Before Section [JAfter Section
/ththin Section
NUCLEAR DENSITY GAUGE I.D. B440

SHEET NUMBER I OF

.'-!3 1Ly

LOCATION: STATION_|+ee/2 450 [ o0

OFFSET

F

rEsT pare 5- 20 15

feet from °/s

LOCATION NO: DATE OF LAST MAJOR CALIBRATION [p -/§ - 94
Note: Use additional)sheets :Lf. necesnry Y, 15
DEPTH FRON SURFACE TO = (2*3"“' Y1)
e e e e
LAYER NUMBER { / /
MATERTAL TYPE:
(Unbound=G Other=r) (5:' (f;; e
sz | 1S3 s0r
nl;grgrvapct ’ “6"‘6', [13.6 | /(3.7
Org it Wt 3 1A S (2.0 o 5
(AASHTO T238-86) 4 I , 'f': </ (} ‘( : ? IZ‘; .0
AVERAGE J1G : 0 /'[q,/' [ 20.2
Method (A,B,or C) B B B
Rod Depth, inches g 5 ;f)? i
11 66| 8y |12k
ki |G f |'Beo |/2.3
CONTENT, % 3| (.5 £.0 /2.8
(AASHTO T239-86) 4 | 5./ | 7. 2 i
AVERAGE ¢ -4 7'?"!-2_'/_/

GENERAL REMARKS: 5. lyrade

CERTIFIED

VERIFIED AND APPROVED

Field crew €hief °
Affiliation:

opoT Affiliation:
’ TIT = 35Y yop
Tle 252+50
TIS © 23 Thwe

SHRP Representative

DATE

& -%-19_?;
Month- Ddy- Year



Order
Code -

Project
Code :

Sta. &
Offset:

Depth-
From-To

SIEVE ANALYSIS

OHIO DEPARTHMENT OF TRANSPORTATION
REPORT ON SOIL

PHolol
Co. Rt.#, A7

& Section :
T T2
So. No. - Sample # - 83113

Sampled .
By : UNDISTURBED

SOIL MORTAR(Z) OTHER TEST DATA

ToOTALL % PASSING SIEVE ANALYSIS e i A
3 100 Aggregate : O Liguid
2 100 RS T Limit - 47
1" 100 - Coarse Sd.: 5
3/4" 100 ot Plasticity
/2" 100 Fine Sand : iz Index : 32
3/8“ 100 i s e
No_.4 100 Silb No. : 41 Water
No. 10 100 EERREREE Eont.. @ ERR
No .40 95 Clay Sm. - 42
No . 200 83 bt
Group
OHIO CLASSIFICATION: A—-7 & Index: 0

Visual Description of Material-

As Received

Visual Code

Visual

Modsture

- Descyiption :






